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For convenience, this test report is divided into 3 sections due to size limitations.
This is section C.

Section A contains: Revision History
Introduction
Test Requirements and Result Summary
Statement of Compliance
Channel Table
List of Antennae Intended for use with the Device
Modulation types, Necessary Bandwidth & Emission Designators
Transmitter Output Power(Conducted)
Transmitter Audio Frequency Response — Pre-emphasis
Transmitter Modulation Limiting
Transmitter Occupied (99%) Bandwidth

Section B contains: Transmitter Spectrum Masks

Section C contains: Adjacent Channel Power Ratio
Transmitter Spurious Emissions (Conducted)
Transmitter Spurious Emissions (Radiated)
Transmitter Radiated Emissions in the GNSS Band
Transmitter Conducted Emissions in the GNSS Band
Transient Frequency Behavior
Transmitter Frequency Stability — Temperature
Transmitter Frequency Stability — Voltage
Receiver Spurious Emissions (Conducted)
Test Equipment List
Annex A — Test Setup Details
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SAMPLE INFORMATION

DESCRIPTION OF SAMPLE

Manufacturer Tait International Limited
Equipment: Handportable Transceiver
Type: TPHNOA

Product Code: T03-00071-NBAC

Serial Number(s): 26637742

Transmit Frequency range (MHz) 136 > 174 | 378 > 520 | 757 > 870 | 896 > 941

Rated Transmit Power (Watts) 6 5 3 3
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SPECIFICATION:

TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

TEST RESULTS

ADJACENT CHANNEL POWER RATIO

FCC 47 CFR 90.543

MEASUREMENT PROCEDURE:

1. Refer Annex A for equipment set up.
2. The transmitter is modulated with the standard test pattern for digital modulation.
3. The test is performed in accordance with 47 CFR 90.543

RSS-119 5.8.9

LIMIT CLAUSE: FCC 47 CFR 90.543 RSS-119 5.8.9
MEASUREMENT UNCERTAINTY: <1275GHz +3.0dB
MEASUREMENT RESULTS:
ANALOGUE
Tx FREQUENCY: 769.075 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -46.4 -46.4 -40
15.625 kHz 6.25 kHz -74.8 -74.7 -60
21.875 kHz 6.25 kHz -77.5 -77.5 -60
37.5kHz 25 kHz -72.7 -72.7 -60
62.5 kHz 25 kHz -74.4 -74.5 -65
87.5 kHz 25 kHz -76 -76.1 -65
150 kHz 100 kHz -72.9 -73 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.9 -80.6 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.728 -75
12 MHz to paired 30 kHz (swept) -103.019 75
receive band
n he patred recelve | 30 kiz (swept) -105.169 -100
and
ANALOGUE
Tx FREQUENCY: 774.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -46.5 -46.4 -40
15.625 kHz 6.25 kHz -74.9 -74.7 -60
21.875 kHz 6.25 kHz -77.5 -77.4 -60
37.5 kHz 25 kHz -72.7 -72.8 -60
62.5 kHz 25 kHz -74.4 -74.5 -65
87.5 kHz 25 kHz -75.9 -76 -65
150 kHz 100 kHz -72.8 -73 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -79.8 -80.5 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.488 -75
12 MHz to paired 30 kHz (swept) -103.898 75
receive band
In (he parred recelVe | 30 kz (swept) 103.5 100
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Adjacent Channel Power Ratio - Continued

ANALOGUE
Tx FREQUENCY: 799.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -46.5 -46.4 -40
15.625 kHz 6.25 kHz -75.2 -75.1 -60
21.875 kHz 6.25 kHz -77.2 -77 -60
37.5 kHz 25 kHz -72.5 -72.6 -60
62.5 kHz 25 kHz -74.1 -74.2 -65
87.5 kHz 25 kHz -75.5 -75.6 -65
150 kHz 100 kHz -72.3 -72.5 -65
250 kHz 100 kHz -76.8 -77.1 -65
350 kHz 100 kHz -79.3 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.463 -75
12 MHz to paired 30 kHz (swept) -100.329 75
receive band
In (he paired receVe | 30 kz (swept) -101.372 -100
and
ANALOGUE
Tx FREQUENCY: 804.9 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -46.4 -46.4 -40
15.625 kHz 6.25 kHz -71 -71 -60
21.875 kHz 6.25 kHz -72.6 -72.6 -60
37.5kHz 25 kHz -67.7 -67.7 -60
62.5 kHz 25 kHz -70.6 -70.7 -65
87.5 kHz 25 kHz -74.3 -74.5 -65
150 kHz 100 kHz -72.5 -72.6 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -79.6 -80.4 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.714 -75
12 MHz to paired 30 kHz (swept) -96.781 75
receive band
n he patred recelve | 30 kiz (swept) -101.056 -100
and
ANALOGUE
Tx FREQUENCY: 769.075 MHz 3w 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -70.8 -70.8 -40
21.875 kHz 6.25 kHz -77.2 =77 -60
37.5 kHz 25 kHz -72.2 -72.2 -60
62.5 kHz 25 kHz -74 -74.1 -65
87.5 kHz 25 kHz -75.8 -76 -65
150 kHz 100 kHz -72.8 -73 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.9 -80.6 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.762 -75
12 MHz to paired 30 kHz (swept) -103.153 75
receive band
In (he paired receVe | 30 kz (swept) -105.187 -100
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TELTEST Laboratories
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Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

ANALOGUE
Tx FREQUENCY: 774.9 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -70.7 -70.7 -40
21.875 kHz 6.25 kHz -77.2 -77.2 -60
37.5 kHz 25 kHz -72.3 -72.3 -60
62.5 kHz 25 kHz -74.1 -74.1 -65
87.5 kHz 25 kHz -75.8 -76 -65
150 kHz 100 kHz -72.7 -72.9 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.8 -80.5 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.58 -75
12 MHz to paired 30 kHz (swept) -103.641 75
receive band
In (he paired receVe | 30 kz (swept) -103.944 -100
and
ANALOGUE
Tx FREQUENCY: 799.075 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -70.9 -70.8 -40
21.875 kHz 6.25 kHz =77 -76.9 -60
37.5kHz 25 kHz -72.1 -72.1 -60
62.5 kHz 25 kHz -73.8 -73.9 -65
87.5 kHz 25 kHz -75.4 -75.5 -65
150 kHz 100 kHz -72.2 -72.3 -65
250 kHz 100 kHz -76.7 -77.1 -65
350 kHz 100 kHz -79.2 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.076 -75
12 MHz to paired 30 kHz (swept) -99.984 75
receive band
n he patred recelve | 30 kiz (swept) -101.35 -100
and
ANALOGUE
Tx FREQUENCY: 804.9 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -68.9 -68.7 -40
21.875 kHz 6.25 kHz -72.4 -72.4 -60
37.5 kHz 25 kHz -67.5 -67.5 -60
62.5 kHz 25 kHz -70.3 -70.4 -65
87.5 kHz 25 kHz -74.1 -74.4 -65
150 kHz 100 kHz -72.3 -72.4 -65
250 kHz 100 kHz -77.1 -77.5 -65
350 kHz 100 kHz -79.6 -80.3 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.668 -75
12 MHz to paired 30 kHz (swept) 97,534 75
receive band
In (he parred recelVe | 30 kz (swept) -100.857 100
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FFSK 1200 bps
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Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 769.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -49 -48.8 -40
15.625 kHz 6.25 kHz -75.3 -75.1 -60
21.875 kHz 6.25 kHz -77.5 -77.5 -60
37.5 kHz 25 kHz -72.6 -72.6 -60
62.5 kHz 25 kHz -74.4 -74.5 -65
87.5 kHz 25 kHz -76 -76.1 -65
150 kHz 100 kHz -72.9 -73.1 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.9 -80.6 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.006 -75
12 MHz to paired 30 kHz (swept) -103.568 75
receive band
In (he paired receVe | 30 kz (swept) -104.348 -100
and
FFSK 1200 bps
Tx FREQUENCY: 774.9 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -49 -48.9 -40
15.625 kHz 6.25 kHz -75.2 -75 -60
21.875 kHz 6.25 kHz -77.5 -774 -60
37.5kHz 25 kHz -72.8 -72.8 -60
62.5 kHz 25 kHz -74.4 -74.5 -65
87.5 kHz 25 kHz -75.9 -76.1 -65
150 kHz 100 kHz -72.9 -73 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.8 -80.6 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.97 -75
12 MHz to paired 30 kHz (swept) -103.198 75
receive band
n he patred recelve | 30 kiz (swept) -104.037 -100
and
FFSK 1200 bps
Tx FREQUENCY: 799.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -49 -48.9 -40
15.625 kHz 6.25 kHz -75.5 -75.3 -60
21.875 kHz 6.25 kHz -77.1 -77.1 -60
37.5 kHz 25 kHz -72.5 -72.5 -60
62.5 kHz 25 kHz -74.1 -74.1 -65
87.5 kHz 25 kHz -75.4 -75.6 -65
150 kHz 100 kHz -72.3 -72.5 -65
250 kHz 100 kHz -76.7 -77.1 -65
350 kHz 100 kHz -79.3 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.878 -75
12 MHz to paired 30 kHz (swept) -100.75 75
receive band
In (he paired receVe | 30 kiz (swept) -101.141 -100
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

FFSK 1200 bps

Tx FREQUENCY: 804.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -48.8 -48.8 -40
15.625 kHz 6.25 kHz -71 -71 -60
21.875 kHz 6.25 kHz -72.5 -72.5 -60
37.5 kHz 25 kHz -67.8 -67.8 -60
62.5 kHz 25 kHz -70.5 -70.5 -65
87.5 kHz 25 kHz -74.2 -74.5 -65
150 kHz 100 kHz -72.4 -72.5 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -79.6 -80.3 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.343 -75
12 MHz to paired 30 kHz (swept) -96.871 75
receive band
L“ the paired receive | 31 1, (swept) -100.785 -100
and
FFSK 1200 bps
Tx FREQUENCY: 769.075 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -72.8 -72.7 -40
21.875 kHz 6.25 kHz -77 =77 -60
37.5kHz 25 kHz -72.2 -72.3 -60
62.5 kHz 25 kHz -74.2 -74.2 -65
87.5 kHz 25 kHz -75.9 -76 -65
150 kHz 100 kHz -72.8 -73 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.9 -80.6 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.378 -75
12 MHz to paired 30 kHz (swept) -103.744 75
receive band
n he patred recelve | 30 kiz (swept) -104.649 -100
and
FFSK 1200 bps
Tx FREQUENCY: 774.9 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -72.6 -72.6 -40
21.875 kHz 6.25 kHz -77.2 -77.1 -60
37.5 kHz 25 kHz -72.3 -72.3 -60
62.5 kHz 25 kHz -74.2 -74.2 -65
87.5 kHz 25 kHz -75.8 -75.9 -65
150 kHz 100 kHz -72.8 -72.9 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.8 -80.5 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.001 -75
12 MHz to paired 30 kHz (swept) -103.001 75
receive band
In (he parred recelVe | 30 kz (swept) -104.055 -100
and
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Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 799.075 MHz 3w 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -72.8 -72.8 -40
21.875 kHz 6.25 kHz -76.8 -76.8 -60
37.5 kHz 25 kHz -72.1 -72.1 -60
62.5 kHz 25 kHz -73.9 -73.9 -65
87.5 kHz 25 kHz -75.4 -75.6 -65
150 kHz 100 kHz -72.2 -72.4 -65
250 kHz 100 kHz -76.8 -77.1 -65
350 kHz 100 kHz -79.3 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.922 -75
12 MHz to paired 30 kHz (swept) -100.192 75
receive band
In (he paired receVe | 30 kz (swept) -101.812 -100
and
FFSK 1200 bps
Tx FREQUENCY: 804.9 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -70 -69.8 -40
21.875 kHz 6.25 kHz -72.4 -72.3 -60
37.5kHz 25 kHz -67.7 -67.8 -60
62.5 kHz 25 kHz -70.3 -70.3 -65
87.5 kHz 25 kHz -74.2 -74.4 -65
150 kHz 100 kHz -72.3 -72.4 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -79.6 -80.4 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.188 -75
12 MHz to paired 30 kHz (swept) -96.841 75
receive band
n he patred recelve | 30 kiz (swept) -101.023 -100
and
FFSK 2400 bps
Tx FREQUENCY: 769.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -49.06 -48.89 -40
15.625 kHz 6.25 kHz -71.79 -72.19 -60
21.875 kHz 6.25 kHz -73.45 -72.98 -60
37.5 kHz 25 kHz -68.99 -68.88 -60
62.5 kHz 25 kHz -71.44 -71.57 -65
87.5 kHz 25 kHz -74.21 -73.94 -65
150 kHz 100 kHz -71.9 -71.81 -65
250 kHz 100 kHz -77.17 -77.26 -65
350 kHz 100 kHz -80.87 -80.87 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.4 -75
12 MHz to paired 30 kHz (swept) -91.08 75
receive band
in (he paired recelve | 30 kiiz (swept) -100.9 100
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FFSK 2400 bps

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 774.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -48.45 -49.33 -40
15.625 kHz 6.25 kHz -72.21 -72.4 -60
21.875 kHz 6.25 kHz -73.59 -73.63 -60
37.5 kHz 25 kHz -68.92 -69.03 -60
62.5 kHz 25 kHz -71.47 -71.48 -65
87.5 kHz 25 kHz -73.89 -73.87 -65
150 kHz 100 kHz -71.56 -71.65 -65
250 kHz 100 kHz -77.13 -76.98 -65
350 kHz 100 kHz -80.86 -80.78 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.6 -75
12 MHz to paired 30 kHz (swept) 927 75
receive band
in (he paired recelve | 30 kiz (swept) 104.1 100
FFSK 2400 bps
Tx FREQUENCY: 799.075 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -48.35 -48.38 -40
15.625 kHz 6.25 kHz -72.54 -72.09 -60
21.875 kHz 6.25 kHz -73.26 -73.53 -60
37.5kHz 25 kHz -68.92 -68.91 -60
62.5 kHz 25 kHz -71.25 -71.34 -65
87.5 kHz 25 kHz -73.55 -73.91 -65
150 kHz 100 kHz -71.24 -71.48 -65
250 kHz 100 kHz -76.33 -76.63 -65
350 kHz 100 kHz -80.29 -80.49 -65
>400 kHz to 12 MHz 30 kHz (swept) -87.4 -75
12 MHz to paired 30 kHz (swept) 82.6 75
receive band
n he patred recelve | 30 kiz (swept) -100.9 100
FFSK 2400 bps
Tx FREQUENCY: 804.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -48.19 -48.14 -40
15.625 kHz 6.25 kHz -70.98 -70.51 -60
21.875 kHz 6.25 kHz -71.42 -71.04 -60
37.5 kHz 25 kHz -66.36 -66.34 -60
62.5 kHz 25 kHz -69.05 -69.24 -65
87.5 kHz 25 kHz -72.79 -73.09 -65
150 kHz 100 kHz -71.71 -71.97 -65
250 kHz 100 kHz -76.68 -76.99 -65
350 kHz 100 kHz -80.72 -81.03 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.8 -75
12 MHz to paired 30 kHz (swept) 922 75
receive band
In (he paired receVe | 30 kiz (swept) -101.1 -100
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FFSK 2400 bps

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 769.075 MHz 3w 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -70.76 -70.72 -40
21.875 kHz 6.25 kHz -73.43 -73.07 -60
37.5 kHz 25 kHz -74.92 -74.7 -60
62.5 kHz 25 kHz -71.45 -71.31 -65
87.5 kHz 25 kHz -73.98 -73.95 -65
150 kHz 100 kHz -71.54 -71.92 -65
250 kHz 100 kHz -77.21 -77.31 -65
350 kHz 100 kHz -81.04 -81.25 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.2 -75
12 MHz to paired 30 kHz (swept) 922 75
receive band
in (he paired recelve | 30 kiz (swept) 105.7 100
FFSK 2400 bps
Tx FREQUENCY: 774.9 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -69.98 -70.92 -40
21.875 kHz 6.25 kHz -73.44 -73.18 -60
37.5kHz 25 kHz -74.6 -74.4 -60
62.5 kHz 25 kHz -71.18 -71.24 -65
87.5 kHz 25 kHz -73.71 -73.57 -65
150 kHz 100 kHz -71.46 -71.62 -65
250 kHz 100 kHz -77.46 -77.16 -65
350 kHz 100 kHz -80.88 -80.98 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.3 -75
12 MHz to paired 30 kHz (swept) 916 75
receive band
n he patred recelve | 30 kiz (swept) -105.3 100
FFSK 2400 bps
Tx FREQUENCY: 799.075 MHz 3w 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -70.68 -71.01 -40
21.875 kHz 6.25 kHz -73.22 -73.09 -60
37.5 kHz 25 kHz -74.84 -75.1 -60
62.5 kHz 25 kHz -71.24 -71.36 -65
87.5 kHz 25 kHz -73.76 -73.55 -65
150 kHz 100 kHz -71.44 -71.26 -65
250 kHz 100 kHz -76.85 -76.64 -65
350 kHz 100 kHz -80.24 -80.41 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.7 -75
12 MHz to paired 30 kHz (swept) 927 75
receive band
in (he paired recelve | 30 kiiz (swept) 101 100
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FFSK 2400 bps

TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 804.9 MHz 3W 25 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
15.625 kHz 6.25 kHz -69.84 -69.3 -40
21.875 kHz 6.25 kHz -71.1 -71.39 -60
37.5 kHz 25 kHz -72.76 -72.57 -60
62.5 kHz 25 kHz -68.78 -68.95 -65
87.5 kHz 25 kHz -72.85 -72.77 -65
150 kHz 100 kHz -70.93 -70.96 -65
250 kHz 100 kHz -76.57 -76.57 -65
350 kHz 100 kHz -80.72 -80.83 -65
>400 kHz to 12 MHz 30 kHz (swept) -86.9 -75
12 MHz to paired 30 kHz (swept) 926 75
receive band
L“atnh 1° paired receive | 31117 (swept) 1011 -100
DMR
Tx FREQUENCY: 769.075 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -43 -43 -40
15.625 kHz 6.25 kHz -73.1 -72.9 -60
21.875 kHz 6.25 kHz -76.9 -76.8 -60
37.5kHz 25 kHz -72.6 -72.6 -60
62.5 kHz 25 kHz -74.4 -74.5 -65
87.5 kHz 25 kHz -76 -76.1 -65
150 kHz 100 kHz -72.9 -73.1 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -79.9 -80.6 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.577 -75
12 MHz to paired 30 kHz (swept) -102.99 75
receive band
n he patred recelve | 30 kiz (swept) -104.346 -100
and
DMR
Tx FREQUENCY: 774.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.8 -42.8 -40
15.625 kHz 6.25 kHz -73.1 -72.9 -60
21.875 kHz 6.25 kHz -76.8 -76.8 -60
37.5 kHz 25 kHz -72.7 -72.7 -60
62.5 kHz 25 kHz -74.4 -74.5 -65
87.5 kHz 25 kHz -75.9 -76.1 -65
150 kHz 100 kHz -72.8 -73 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -79.8 -80.5 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.334 -75
12 MHz to paired 30 kHz (swept) -104.018 75
receive band
In (he paired receVe | 30 kz (swept) -103.836 -100
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TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

DMR
Tx FREQUENCY: 799.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.6 -42.7 -40
15.625 kHz 6.25 kHz -73.2 -73.1 -60
21.875 kHz 6.25 kHz -76.5 -76.5 -60
37.5 kHz 25 kHz -72.4 -72.4 -60
62.5 kHz 25 kHz -74 -74.1 -65
87.5 kHz 25 kHz -75.4 -75.6 -65
150 kHz 100 kHz -72.3 -72.5 -65
250 kHz 100 kHz -76.7 -77.1 -65
350 kHz 100 kHz -79.3 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.622 -75
12 MHz to paired 30 kHz (swept) -100.448 75
receive band
L“ the paired receive | 31 1, (swept) -100.89 -100
and
DMR
Tx FREQUENCY: 804.9 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.9 -42.8 -40
15.625 kHz 6.25 kHz -70 -69.9 -60
21.875 kHz 6.25 kHz -72.2 -72.1 -60
37.5kHz 25 kHz -67.9 -67.9 -60
62.5 kHz 25 kHz -70.6 -70.6 -65
87.5 kHz 25 kHz -74.2 -74.5 -65
150 kHz 100 kHz -72.4 -72.5 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -79.6 -80.4 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.861 -75
12 MHz to paired 30 kHz (swept) -97.039 75
receive band
n he patred recelve | 30 kiz (swept) -101.342 -100
and
P25 Phase | C4FM
Tx FREQUENCY: 769.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -40.5 -40.4 -40
15.625 kHz 6.25 kHz -75.1 -75.1 -60
21.875 kHz 6.25 kHz -77.2 -77.2 -60
37.5 kHz 25 kHz -72.5 -72.5 -60
62.5 kHz 25 kHz -74.2 -74.3 -65
87.5 kHz 25 kHz -75.9 -76 -65
150 kHz 100 kHz -72.8 -73 -65
250 kHz 100 kHz -77.3 -77.6 -65
350 kHz 100 kHz -80 -80.7 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.419 -75
12 MHz to paired 30 kHz (swept) -103.171 75
receive band
In the paired receive | 34 iz (swept) -105.006 -100

band

FCC ID: CASTPHNOA

IC : 737A-TPHNOA

Page 13 of 195

Report Revision: 1

Issue Date: 23 January 2023




P25 Phase | CAFM

TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 774.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -40.5 -40.4 -40
15.625 kHz 6.25 kHz -75.1 -75 -60
21.875 kHz 6.25 kHz -77.6 -77.5 -60
37.5 kHz 25 kHz -72.7 -72.7 -60
62.5 kHz 25 kHz -74.3 -74.4 -65
87.5 kHz 25 kHz -75.9 -76 -65
150 kHz 100 kHz -72.7 -72.9 -65
250 kHz 100 kHz -77.1 -77.5 -65
350 kHz 100 kHz -79.8 -80.5 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.836 -75
12 MHz to paired 30 kHz (swept) -102.906 75
receive band
In (he paired receVe | 30 kz (swept) -103.498 -100
and
P25 Phase | C4FM
Tx FREQUENCY: 799.075 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -40.5 -40.4 -40
15.625 kHz 6.25 kHz -75.3 -75.2 -60
21.875 kHz 6.25 kHz -77.1 -77.1 -60
37.5kHz 25 kHz -72.5 -72.5 -60
62.5 kHz 25 kHz -74.1 -74.1 -65
87.5 kHz 25 kHz -75.5 -75.6 -65
150 kHz 100 kHz -72.2 -72.3 -65
250 kHz 100 kHz -76.7 =77 -65
350 kHz 100 kHz -79.2 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.183 -75
12 MHz to paired 30 kHz (swept) -99.984 75
receive band
n he patred recelve | 30 kiz (swept) 101.16 100
P25 Phase | C4FM
Tx FREQUENCY: 804.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -40.5 -40.3 -40
15.625 kHz 6.25 kHz -71 -71.1 -60
21.875 kHz 6.25 kHz -72.6 -72.7 -60
37.5 kHz 25 kHz -68 -68 -60
62.5 kHz 25 kHz -70.7 -70.8 -65
87.5 kHz 25 kHz -74.2 -74.4 -65
150 kHz 100 kHz -72.5 -72.7 -65
250 kHz 100 kHz -77.2 -77.5 -65
350 kHz 100 kHz -79.6 -80.4 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.197 -75
12 MHz to paired 30 kHz (swept) -96.847 75
receive band
In the paired receive | 34 iz (swept) -100.988 -100

band
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TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 769.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.5 -42.7 -40
15.625 kHz 6.25 kHz -75.2 -75.1 -60
21.875 kHz 6.25 kHz -77.4 -77.3 -60
37.5 kHz 25 kHz -72.6 -72.6 -60
62.5 kHz 25 kHz -74.3 -74.3 -65
87.5 kHz 25 kHz -75.9 -76 -65
150 kHz 100 kHz -72.8 -72.9 -65
250 kHz 100 kHz -77.2 -77.6 -65
350 kHz 100 kHz -80 -80.7 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.852 -75
12 MHz to paired 30 kHz (swept) -102.345 75
receive band
In (he paired receVe | 30 kz (swept) -104.573 -100
and
P25 Phase || HCPM
Tx FREQUENCY: 774.9 MHz 3W 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.4 -42.7 -40
15.625 kHz 6.25 kHz -74.9 -74.8 -60
21.875 kHz 6.25 kHz -77.5 -774 -60
37.5kHz 25 kHz -72.7 -72.7 -60
62.5 kHz 25 kHz -74.3 -74.4 -65
87.5 kHz 25 kHz -75.9 -76 -65
150 kHz 100 kHz -72.7 -72.8 -65
250 kHz 100 kHz -77.2 -77.5 -65
350 kHz 100 kHz -79.8 -80.5 -65
>400 kHz to 12 MHz 30 kHz (swept) -85.072 -75
12 MHz to paired 30 kHz (swept) -102.735 75
receive band
n he patred recelve | 30 kiz (swept) -103.981 -100
and
P25 Phase || HCPM
Tx FREQUENCY: 799.075 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.4 -42.7 -40
15.625 kHz 6.25 kHz -75.2 -75.2 -60
21.875 kHz 6.25 kHz -77.2 -77.1 -60
37.5 kHz 25 kHz -72.5 -72.5 -60
62.5 kHz 25 kHz -74.1 -74.1 -65
87.5 kHz 25 kHz -75.5 -75.6 -65
150 kHz 100 kHz -72.3 -72.4 -65
250 kHz 100 kHz -76.7 -77 -65
350 kHz 100 kHz -79.3 -80 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.863 -75
12 MHz to paired 30 kHz (swept) -100.695 75
receive band
In the paired receive | 34 iz (swept) -100.991 -100

band
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P25 Phase || HCPM

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Adjacent Channel Power Ratio - Continued

Tx FREQUENCY: 804.9 MHz 3w 12.5 kHz Channel Spacing
Frequency Offset Measurement ACP Measured ACP Measured Maximum
Bandwidth Lower (dBc) Upper (dBc) ACP(dBc)
9.375 kHz 6.25 kHz -42.3 -42.7 -40
15.625 kHz 6.25 kHz -70.9 -70.9 -60
21.875 kHz 6.25 kHz -72.4 -72.5 -60
37.5 kHz 25 kHz -68.1 -68 -60
62.5 kHz 25 kHz -70.6 -70.7 -65
87.5 kHz 25 kHz -74.2 -74.5 -65
150 kHz 100 kHz -72.5 -72.6 -65
250 kHz 100 kHz -77.2 -77.5 -65
350 kHz 100 kHz -79.6 -80.3 -65
>400 kHz to 12 MHz 30 kHz (swept) -84.779 -75
12 MHz to paired 30 kHz (swept) -96.946 75
receive band
In (he paired receVe | 30 kz (swept) -100.597 -100
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

TRANSMITTER SPURIOUS EMISSIONS (CONDUCTED)

SPECIFICATIONS: FCC 47 CFR 2.1051 RSS-119 5.8

GUIDE:

TIA-603-E 2.2.13 (analogue)
TIA-102-CAAA-C 2.2.7 (digital)

MEASUREMENT PROCEDURE:

1.
2.

3.

Refer Annex A for equipment set up.

The frequency range examined was from the lowest frequency generated within the EUT, to a
frequency higher than the 10t Harmonic.

The EUT was set to transmit high or low power. A scan is performed with a resolution
bandwidth of 100 kHz and a video bandwidth of 300 kHz for frequencies up to 1 GHz, and a
resolution bandwidth of 1 MHz and a video bandwidth of 3 MHz for frequencies above 1 GHz.
For frequencies close to the carrier the spectrum was measured using a resolution bandwidth
of 1kHz, the results were then integrated to give measurements for 100kHz bandwidth.

A low-pass filter was used for frequencies from less than two times the carrier to frequencies
as stated on the following graphs.

For each frequency range the spectrum analyser was loaded with the appropriate calibration
figures to compensate for the cables, attenuator, and filter losses, allowing the emission levels
to be read directly with no further calculation. The calibrations are loaded as an overall
reference level offset plus a set of correction factors for the required frequency band.

The results of the various sweeps were combined programmatically to give charts for
frequencies near the carrier, up to 1GHz and above 1GHz.

Spurious emissions which were attenuated by more than 20 dB below the limit were not recorded.

Example of attenuation correction: (dB)

E5023 30dB 350W CK9178 31.87
E5015 3m Blue 503429 0.34
E5028 1m5 Blue 501868 0.15
Total Attenuation @ 138 MHz 0.01 Sum of component attenuation (a)
Amplitude offset 32.36 (b)
Correction @ 138 MHz 0.01 (a-b)

MEASUREMENT RESULTS:
See the tables and plots on the following pages for 12.5 kHz channel spacing.

LIMIT CLAUSES: FCC 47 CFR 90.210 RSS-119 5.8

Photo: Conducted Emissions Test Setup
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

138.025 MHz @ 6 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

414.0642168

-37.1

-75.1

12.5 kHz Channel Spacing

138.025 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 1 BGHz
Lowy Pass Filter used from 24000 MHz to 1B GHz

138.025MHz 6\W 12.5kHz
Unmodulated

Result Limit Measured Point Wanted Camier El Namow REW
-
Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
. Pl
__,_._.-'-"' ""-—._._‘
=60
=0 I | i I i i i
136.025 138.5 137 137.5 138 138.5 139 139.5 140.02
. Detector = Feak, Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
< | 1
Q_WHA‘-““W
50—
I [ [ [ [ i
a 100 200 300 400 500 00 Toa 200 200 1000
- -
Detector = ek, Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-20
-4
W-Wmmm
'gﬂ_ll i
1000 1100 1200 1300 1400 1500 1800 1700 1800
Frequency (MHz)

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 136.0 MHz to 140.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

138.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 1 BGHz
Unmodulated Lowy Pass Filter used from 24000 MHz to 1B GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
1= Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-z
-4
&0
_gﬂ:l TS —" ! ! TP PP .
136.025 138.5 137 137.5 138 138.5 139 139.5 140.02
-
¥ e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=
g -0
g
&0 ] ;
= i i i i I i i
a 100 200 300 400 500 00 Toa 200 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-20
-4
ﬂ—rmmmmw
'gﬂ_ll |I
1000 1100 1200 1300 1400 1500 1800 1700 1800

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 136.0 MHz to 140.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 143.975 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 143975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

143 975MHz 6W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 1 BGHz
Unmodulated Lowy Pass Filter used from 24000 MHz to 1B GHz

Result Limit Measured Point Wanted Camier El Namow REW
- Detector = Average I-'TI"_=.: On Channel

FCt 2 MHz, BO0L Pis, 7=. Swp

-4 . e

- i
. mmmm@““_%mmm
- 1 1 i

[
141.975 142.5 143 143.5 144 1445 145 145.5 14597
- W r=FPe
Detector = Pezk, Below 1GHz
Sweep Speed = Auto,
RMS gverage of 10 swesps

5

(=]

|
5

Ampilitade (dSmm)
|
=1

e | | l
e e

| | | |
800 700 800 200 1000

- TR Above 1GHz

Sweep Speed = Auto,
EME gversse of 10 sweens

e S e R S T e e R e e R e e

-a0-
I 1
1000 1100 1200 1300 1400 1500 1800 1700 1800
Frequency (MHzZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 142.0 MHz to 146.0 MHz
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TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Spurious Emissions (Tx Conducted)

143.975MHz 1W 12.5kHz

Unmodulated

Result

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 1 BGHz
Lowy Pass Filter used from 24000 MHz to 1B GHz

Limit Measured Point Wanted Camier El

Namow REW

-
.i Detector = Average [rms)
e F2 MHz, BO01 Fts, 7. Swp On Channel
a
-0
-40
50
-9:]:“ I I I I I I I I
141.975 142.5 143 143.5 144 144.5 145 145.5 145.97
-
| e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=
¥
g
£ 1 ¥
T i [ [ [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RhiS sversze of 10 sweens
-2
-40
-W-F”WW
'gﬂ_ll |I
1000 1100 1200 1200 1400 1500 1600 1700 1800

Frequency (MHz)

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 142.0 MHz to 146.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 148.025 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 148.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

148 025MHz 6\W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
Unmodulated 1MHz REW- 1GHz to 1LBGHE
Low Pass Filter used from 240.0 MHz to 1LE GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
Detector = Average (rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-2
- .
e !
=60
=05 ] I i i I i 1]
148.025 148.5 147 147.5 148 148.5 149 149.5 150.02
o T Detector = Peak, Below 1GHz
= Sweep Spesd = Auta,
E 0 RME average of 10 sweeps
=
#
g
=0 — — re—— — iﬁirnhwﬂ
- i i i i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
o LI T Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
ﬂ-mﬂlﬂm-mw
=0 |I
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: 146.0 MHz to 150.0 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

148 025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 1 BGHz
Unmodulated Lowy Pass Filter used from 24000 MHz to 1B GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
.h. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
-40
50
.g:]: VT Y T | ! o R R
148.025 148.5 147 147.5 148 148.5 149 149.5 150.02
-
¥ e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=
¥
g
&0 | |
=5 i [ [ [ [ [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RhiS sversze of 10 sweens
-2
-40
W-Wmnﬂmw
'gﬂ_ll |I
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 145.0 MHz to 150.0 MHz
FCC ID: CASTPHNOA Page 23 of 195 Report Revision: 1

IC : 737A-TPHNOA Issue Date: 23 January 2023
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Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 150.025 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 150.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

150.025MHz 6W 12.5kHz L00kHz REW- 100iHz to 1GHz
Unmodulated LMHz REW- 1GHz to 1 8GHz

Low Pass Filter used from 240.0 MHz to 1LE GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
Detector = Average (rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-2
40 LA LS
i e
50
=05 i I i i i I ]
148.025 148.5 149 149.5 150 150.5 151 151.5 152.02
o T Detector = Peak, Below 1GHz
= Sweep Spesd = Auta,
E 0 RME average of 10 sweeps
=X
#
g4 I
-£0 - ._- = - * _W
-5 i i i i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
o LI T Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-0
-40
m-rmmww
'gﬂ_ll |I
1000 1100 1200 1200 1400 1500 1600 1700 1800

Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: 14B.0 MHz to 152.0 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

150.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 1 BGHz
Unmodulated Lowy Pass Filter used from 24000 MHz to 1B GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
.h. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
-40
=60
.g:]:l T aPar TV | ; N i
148.025 148.5 149 149.5 150 150.5 151 151.5 152.02
-
p e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
g
-0 i
= i i i i i i i i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
W‘wmmmw
'gﬂ_ll |I
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 148.0 MHz to 152.0 MHz
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Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 150.05 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 150.05 MHz@ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

150.05MHz 6W 12 .5kHz LiDkHz REW- 1006Hz to 1GHz
Unmodulated 1MHz REW- 1GHz to 1LBGHE
Low Pass Filter used from 240.0 MHz to 1LE GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
Detector = Average (rms) l_'—'_
o Fc+2 MHz, BO01 Fts, 7=. Swp On Channel
a
-20
1 S
- mmmmmmm
=0 1 ] i i [ 1 [
148.05 148.5 149 149.5 150 150.5 181 181.5 1652.0f
o T petectar = sk, Below 1GHz
.o Sweep Speed = AUTD,
& a RMS average of 10 sweeps
=
#
E
* |

——— = = Eﬁrlhﬁ

I I I I
0 100 200 200 400 500 00 700 g00 200 1000

o LI T Above 1GHz
i Sweep Speed = Auto,
a RhiS sversze of 10 sweens
-2
-40
W-Pwmm
'gﬂ_ll |I
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: 14B.1 MHz to 152.1 MHz
FCC ID: CASTPHNOA Page 26 of 195 Report Revision: 1

IC : 737A-TPHNOA Issue Date: 23 January 2023



TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

150.05MHz 1W 12.5kHz

Unmodulated

Result

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 1 BGHz
Lowy Pass Filter used from 24000 MHz to 1B GHz

Limit Measured Point Wanted Camier El Namow REW

-
|- Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
20
-4
=60
=0 1 1 [ I I [ 1 [l
148.05 148.5 149 149.5 150 150.5 181 181.5 1652.0f
a0
L Detector = Pezk, Below 1GHz
oy Sweep Speed = Auto,
E o+ RIS average of 10 swesps
1ol
g 7
§ =]l - -
1002 [ i
a 100 200 200 400 500 00 Too 800 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RhiS sversze of 10 sweens
-20
-4
W‘Wmmmw
'gﬂ_ll |I
1000 1100 1200 1300 1400 1500 1800 1700 1800
Frequency (MHz)

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 148.1 MHz to 152.1 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

162.025 MHz @ 6 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

~

~

~

12.5 kHz Channel Spacing

162.025 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 1 BGHz
Lowy Pass Filter used from 24000 MHz to 1B GHz

162.025MHz 6W 12.5kHz
LInmodulated

Result Limit Measured Point Wanted Camier El

Namow REW

Detector = Average [rms)

FCt 2 MHz, BO0L Pis, 7=. Swp

On Channel

vl B
mmﬁm
-“3‘3: | 1

=60
T i I i i 1
180.025 180.5 161 161.5 182 182.5 183 163.5 184.02
- w ==
Detector = Pezk, Below 1GHz
- Sweep Speed = Auto,
E a RIS average of 10 sweeps
2
& 2
B
-uF: -4 ] I
-0 - r— 1 - wm
=5 [ [ [ [ [ i
a 100 200 300 400 500 00 Toa 200 200 1000
- r=Fe
Detector = ek, Above 1GHz

Eweep Spesd = Auta,

EME gversse of 10 sweens

1400 1500 1600

Frequency (MHz)

1000 1100 1200 1300
Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: 160.0 MHz to 164.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

162.025MHz 1W 12.5kHz 100kHz RBW- 100k to 1GHz
Unmodulated LMHz REW- 1GHz to L8GHz

Lowy Pass Filter used from 24000 MHz to 1B GHz

Result Limit Measured Point Wanted Camier El Namow REW

e
™= Detector = Average [rms) I_'—"
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
-4
Rl —
_gﬂ:l TP e ! i
160.025 180.5 161 1681.5 162 162.5 163 163.5 164.02
-
¥ e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
e I
=60
Wﬂ
= i i i i i I i i
0 100 200 300 400 500 800 700 800 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-z
-4
-ﬁﬂ-mmmm
'gﬂ_ll i
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 160.0 MHz to 154.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 173.975 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 173975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

173.975MHz 6W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
Unmodulated 1MHz REW- 1GHz to 1LBGHE
Low Pass Filter used from 240.0 MHz to 1LE GHz

Result Limit Measured Point Wanted Camier El Namow REW

- L.l
Detector = Average (rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-2
40 L |
i — e e
=60
- i I i I I i i
171.975 1725 173 173.5 174 174.5 175 175.5 175.97
o T Detector = Peak, Below 1GHz
= Sweep Spesd = Auta,
E 0 RME average of 10 sweeps
=
#
E -4
<a- | ] pomapoastam
-5 i i i i i i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
o LI T Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
ﬂ-rpmwmnmmﬂ
'gﬂ_ll |I
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 172.0 MHz to 176.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

173.975MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 1 BGHz
Unmodulated Lowy Pass Filter used from 24000 MHz to 1B GHz

Result Limit Measured Point Wanted Camier El Namow REW
0
| Detector = Average [rms)
FCt 2 MHz, BO0L Pis, 7=. Swp On Channel

171.975 1725 173 173.5 174 174.5 175 175.5 175.97
-
¥ e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=
¥
g
50 I
=5 [ [ [ [ [ [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RhiS sversze of 10 sweens
-2
-40
m-wmmmw
-s0-1 !
1000 1100 1200 1200 1400 1500 1600 1700 1800
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 172.0 MHz to 176.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 378.125MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 378125 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

ATE8.125MHz 5W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
Unmodulated 1IMHz REW- 1GHz to 3.8GH:

Low Pass Filter used from 680.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

- - -
Detector = Average {rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-20
40 7 LN
R ——_ e N
=60
-g:l:l I [ i I [ i (L
378.125 3765 = 775 a78 A7TE.5 3rg 375 38012
- ] r=pg
Detector = Peak, Below 1GHz
= SwWeep Speed = Ao,
E 0 RME average of 10 sweeps
=
& m
B
E 40
-
-5 i i i i i I i i i i
a 100 200 300 400 500 800 ToO 200 200 1000

o LI T Above 1GHz

Sweep Speed = Auto,
EME gversse of 10 sweens

-40

-&J-rl-_—_-d_pw'_—-— e 0

'g:'_ll 1

1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:

1k Hz REW: 376.1 MHz to 380.1 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

AT8125MHzZ 1W 12.5kHz LieiHz REW- 100kHz to 1GHz

Unmodulated

1MHz REW- 1GHz to 3.8GHz
Loww Pacss Filter used from 68000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

_— Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
- " \"""lq..
=
_gﬂ_ Sl -.u.u.l.l..l : ! , Al T ——
376.125 378.5 aFT 3775 aTe aTe.s 379 37e.5 28012
-
| e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
B
-0 1 1
= i i i i i I i i i i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
m_ﬁmww-
-0 |

Frequency (MHz)

Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: 376.1 MHz to 380.1 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 406.125 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 406.125 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

406 125MHz 5W 12.5kHz LieDktz REW- 1008Hz to 1GHz

Unmodulated 1MHz REW- 1GHz to 3.8GHE
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW
- Detector = Average |_'Tr'5: On Channel

n Fc+2 MHz, BODL Pts, 75 Swp
0
-20
" e
- i T ]
-50 ! I
-g‘:l:l I I I I I I I I I
404125 4045 405 405.5 408 408.5 407 4075 40812
- Tl r= Po
Detector = Peak, Below 1GHz
i Sweep Spesd = Auta,

RME average of 10 swesps

Ampliude (dSm)
|
=]

|
5

I I I I | I I I I
0 100 200 200 400 500 00 700 g00 200 1000

- .

Detector = Peak, Above 1GHz
Sweep Speed = Auto,
EME gversse of 10 sweens

-40
e e et o B
ﬁj_r_.d. prem | ISENE I EENNENENEN NN S_—.

'g:'_ll 1
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 204.1 MHz to 40B.1 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

406.125MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 3.8GHz
Unmodulated Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

W
. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
40 . L\““-‘-‘
&0 . ——
-gﬂ:l 1 [ I [ 1 [ 1 (L
404.125 4045 405 405.5 408 406.5 407 407.5 408.12
W
™ Detector = Peak, Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
g
=60
= i i i i i I i i i i
] 100 200 300 400 500 800 700 200 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
=20
-0
o
@_MW
=05 i
1000 1200 1400 1800 1800 2000 2200 2400 2500 2800 3000 3200 3400 3800 3800
Freguency (MHZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 404.1 MHz to 408.1 MHz
FCC ID: CASTPHNOA Page 35 of 195 Report Revision: 1

IC : 737A-TPHNOA Issue Date: 23 January 2023



TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 418.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1253.986082 -39.9 -76.9
12.5 kHz Channel Spacing 418.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

418 025MHz 5W 12.5kHz LieDktz REW- 1008Hz to 1GHz

Unmodulated 1MHz REW- 1GHz to 3.8GHE
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW
- Ted] Detector = Average |_'Tr'5: On Channel

n Fc+2 MHz, BODL Pts, 75 Swp
0
-20
40 [ e
s e
-50 -
-g:l:l I | I I I I 1
418.025 418.5 417 417.5 418 418.5 418 419.5 42002
- ] r=Pe
Detector = Peak, Below 1GHz
i Sweep Spesd = Auta,

RME average of 10 swesps

-&J—;W |
- i i i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
- r= Pe

Detector = Peak, Above 1GHz

Sweep Speed = Auto,
EME gversse of 10 sweens

Ampliude (dSm)
|
=]

|
5

-40

ﬁj_rﬂpi—_#ﬂ_—_ﬂwﬁ

-EEI—I |

1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:

1k Hz REW: 416.0 MHz to 420.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

4158.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 3.8GHz
Unmodulated Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
.h. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
20
e e B ! ! e
418.025 418.5 417 417.5 418 418.5 419 4189.5 420.02
-
| e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
o
g e
B
0 ¥
=5 [ [ [ [ [ I [ [ [ i
a 100 200 300 400 500 00 Toa 200 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RS sveraze of 10 swesns
20
40
T e kil
@_M per=n
-Qﬂ—ll

1
1000 1200 1400 1800 1800 2000 2200 2400 2500 2800 3000 3200 3400 3800 3800
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 416.0 MHz to 420.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 429975 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1289.879136 -39.4 -76.4
12.5 kHz Channel Spacing 429975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

429 975MHz 5\W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to 3.8GH:
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

- = -
Detector = Average (rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-0
- = |
i
0= ! ! A
-g‘:l:ll I I I I I I I
427.975 4285 428 4295 430 4305 431 431.5 431.97
o ¥ Detector = Peak, Below 1GHz
_m Eweep Speed = Auta,
E 0 RME average of 10 sweeps
i
& m
|
E 40
@J_E;Fﬁﬁw I
-5 i i i I i i i i
0 100 200 200 400 500 600 700 800 800 1000
o LI T Above 1GHz
n Sweep Speed = Auto,
a EME gversse of 10 sweens
-0
-40
_&J_F.#-L_-J-.w

'g:'_ll 1
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 42B.0 MHz to 432.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

429 975MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 3.8GHz
Unmodulated Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

W
| Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-0
-4
=60
427.975 428 .5 429 429.5 430 430.5 431 431.5 431.97
W
e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
g
&0 1
= i i i i i I i i i i
] 100 200 300 400 500 800 700 200 200 1000
- -
Detector = ek, Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
=20
=47 1T
@_me
=05 i
1000 1200 1400 1800 1800 2000 2200 2400 2500 2800 3000 3200 3400 3800 3800
Freguency (MHZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 428.0 MHz to 432.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 438.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1313.807838 -37.5 -74.5
12.5 kHz Channel Spacing 438.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

438 025MHz 5\W 12.5kHz LieDktz REW- 1008Hz to 1GHz

Unmodulated 1MHz REW- 1GHz to 3.8GHE
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

- e -
Detector = Average [rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-20
-40 g ™
i ]
o !
-g:l:l i I i I i i I
435.025 438.5 437 437.5 438 438.5 438 439.5 440.02
o ¥ Detector = Peak, Below 1GHz
= Sweep Spesd = Auta,
E 0 RME average of 10 sweeps
=)
& m
B
_UF: -4
-&J—F e |
- i i i i I i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
o LI T Above 1GHz
20 Sweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
e e e e
-

-BII—I |
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 436.0 MHz to 440.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

4358 025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 3.8GHz
Unmodulated Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

W
.h. Detector = Average [rms) I_'—"
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
-4
650 — e —
-gﬂ:l [ | I I [ 1 1
438.025 436.5 437 437.5 438 438.5 439 439.5 440.02
W
¥ e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=8
¥
g
=60
= i i i i i I i i i i
] 100 200 300 400 500 800 700 200 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
@_mw .
=05 i
1000 1200 1400 1800 1800 2000 2200 2400 2500 2800 3000 3200 3400 3800 3800
Freguency (MHZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 436.0 MHz to 440.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 450.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1350.042730 -38.5 -75.5
12.5 kHz Channel Spacing 450.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

450 025MHz 5W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
Unmodulated 1IMHz REW- 1GHz to 3.8GH:

Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

- - -
Detector = Average (rms)
n Fc+2 MHz, BODL Pts, 75 Swp On Channel
a
-2
-40 | e
B
-50 ! M ;
-g‘:l:l [ | | [ [ [ 11
448 025 448 5 443 443 5 450 450.5 451 451.5 452.02
- [ r=pg
Detector = Peak, Below 1GHz
= Sweep Spesd = Auta,
E 0 RME average of 10 sweeps
=X
& m
B
E -4
-&J—* 'ﬁ' =
- i i i i I i i i i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
o LI T Above 1GHz
| Eweep Speed = Auto,
a EME gversse of 10 sweens
-2
-4
T e Sy o
0~ et D e

'g:'_ll 1
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 44B.0 MHz to 452.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

450 025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 3.8GHz
Unmodulated Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
.h. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-0
Ll s ! | R o
448 025 448 5 443 443 5 450 450.5 451 451.5 452.02
-
[ e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=
¥
B
50
=5 [ [ [ [ [ I [ [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
- -
Detector = ek, Above 1GHz
i Sweep Speed = Auto,
a RS sveraze of 10 swesns
-2
-40
m_rwn—pb._"_“wm i
a0 -

I 1
1000 1200 1400 1800 1800 2000 2200 2400 2500 2800 3000 3200 3400 3800 3800
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 448.0 MHz to 452.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 460.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1379.782688 -37.6 -74.6
12.5 kHz Channel Spacing 460.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

460.025MHz 5\W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to 3.8GH:
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW
- T Detector = Average (rms) On Channel

20 Fct 2 MHz, BOD1 Ptz, 7=. Swp

a
i)
n o |

T ]

=50 . IMM I t ﬂ
-g‘:l:l I | I I I I 1
458025 458 5 459 4595 460 4805 461 461.5 462,02

-

¥ Deteciar = Feak, Below 1GHz

i Sweep Spesd = Auta,

RME average of 10 swesps

Ampliude (dSm)
|
=]

|
5

1 1 1 1 1 1
0 100 200 200 400 500 E00 70D 500 200 1000
e r= Pe;
Detector = Peak, Above 1GHz
i Swesp Speed = Auta,

EME gversse of 10 sweens

-40

m-r--——-j——__-h.wm “

'g:'_ll 1

1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:

1k Hz REW: 45B.0 MHz to 462.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

460.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 3.8GHz
Unmodulated Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
.h. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
-4 .—-—-“"'f
5] — [— ==
-Qﬂ:l I | I I I I 1
458.025 458.5 453 459.5 480 480.5 481 481.5 482.02
-
] e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
=
¥
g
&0 |
=5 [ [ [ [ [ I [ [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RS sveraze of 10 swesns
-2
-40
m-rmm_w“ .
'gﬂ_ll i
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 458.0 MHz to 452.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 469.975 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1409.864485 -37.7 -74.7
12.5 kHz Channel Spacing 469.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

469 975MHz 5\W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to 3.8GH:
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW
w— o =
Detector = Average (rms) 0
n Channel
n Fc+2 MHz, BODL Pts, 75 Swp

I I I I I
487.975 488 .5 489 489.5 470 4705 471 471.5 471.97
- | | r = Pe
Detector = Peak, Below 1GHz
20 SwWeep Speed = Ao,

RME average of 10 swesps

Ampliude (dSm)
|
=]

|
5

-
-5 i i i i I i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
- r= Pe
Detector = Peak, Above 1GHz
20 Sweep Speed = Auto,

EME gversse of 10 sweens

-
-e.:._'_-—-_L.-—..-l——mEQ—W' i

-BII—I |
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 46B.0 MHz to 472.0 MHz
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TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Spurious Emissions (Tx Conducted)

469 975MHz 1W 12.5kHz
Unmodulated

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 3.8GHz
Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW
-
.i Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-2
P Y 1T e . L .| - . .|.
1] i i i i i i 1
487.975 488.5 489 489.5 470 470.5 471 471.5 471.97
-
| e Below 1GHz
o Ewesp Speed = Auto,
E a RIS average of 10 sweeps
2
¥
g4
0 ]
= i i i i i I i i i i
a 100 200 300 400 500 00 Toa 200 200 1000
- -
Detector = ek, Above 1GHz
i Sweep Speed = Auto,
a EME gversse of 10 sweens
=20
-4
e o -
@_Wmm
-Qﬂ—ll

Frequency (MHz)

Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: 46E.0 MHz to 472.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 491.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
1473.104627 -39.4 -76.4
12.5 kHz Channel Spacing 491.025MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

491.025MHz 5W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
Unmodulated 1IMHz REW- 1GHz to 3.8GH:

Low Pass Filter used from 740.0 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW
- Ted] Detector = Average |_'Tr'5: On Channel

n Fc+2 MHz, BODL Pts, 75 Swp
i
-2
40 | ™
p— I e |
-0
-g:l:l I | I I I I 1
485.025 489.5 450 490.5 451 491.5 492 4592.5 4593.02
- ] r = Pe
Detector = Peak, Below 1GHz
20 Sweep Spesd = Auta,

RME average of 10 swesps

Ampliude (dSm)
|
=]

|
5

-
e e
-5 i i i I i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
- r= Pe
Detector = Peak, Above 1GHz
20 Sweep Speed = Auto,

EME gversse of 10 sweens

-0
L—_Jd@p—l—u et teeonm ot B e
=60 - = =

'g:'_ll 1
1000 1200 1400 1800 1800 2000 2200 2400 2800 2800 32000 3200 3400 3800 3800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 455.0 MHz to 453.0 MHz
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491.025MHz 1W 12.5kHz
Unmodulated

Ampilitade (dSm)

FCC ID:
IC : 737A-TPHNOA

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 3.8GHz
Loww Pass Filter used from 74000 MHz to 3.8 GHz

Result Limit Measured Point Wanted Camier El Namow REW

-
.h. Detector = Average [rms)
20 Fct 2 MHz, BO0L Fts, 75. Swp On Channel
a
-0
-40
50
_gﬂ:l e o ! ; o ilh...l.a... -
489.025 488.5 430 420.5 481 491.5 482 492 5 483.02
-
¥l Detector = Peak, Below 1GHz
20 Ewesp Speed = Auto,
a RMS gverage of 10 swesps
-20
-40
. |
=5 [ [ [ [ [ I [ [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
- TR Above 1GHz
i Sweep Speed = Auto,
a RS sveraze of 10 swesns
=20
-40
@_www T
-Qﬂ—ll

1
1000 1200 1400 1800 1800 2000 2200 2400 2500 2800 3000 3200 3400 3800 3800
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 4B8.0 MHz to 453.0 MHz
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TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

511975 MHz @ 5 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

12.5 kHz Channel Spacing

511975 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No emissions were detected at a level greater than 20 dB below the limit.

511.975MHz 5\W 12 5kHz
LInmodulated

Result

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 3.8GHE
Low Pass Filter used from 740.0 MHz to 3.8 GHz

Limit Measured Point Wanted Camier

all

Namow REW

" |petector = Averaze [rms)

On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp

51 IE..E-

i i i i
509.975 510.5 51 511.5 512 B12.5 513.97
" [petector=Feak, ¥ [ Below 1GHz
- sweep Speed = AUto,
E o—|FMS averaze of 10 sweeps
=)
& m
B
E -4
-
W-—m
= [ [ [ I [ [ [ i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
- o
Detector = Peak, |Above 1GHz|
20 -|Eweep Speed = Auta,
o —|EhS sveraze of 40 swesos

@J_HM“WH

-50-1

Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 510.0 MHz to 514.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 3.8GHz
Loww Pass Filter used from 74000 MHz to 3.8 GHz

511.975MHz 1W 12 .5kHz
Unmodulated

Result Limit Measured Point Wanted Carmier El Narrow REW
-

Dietector = Average [rms) =
20-|Fc+ 2 MKz, BO0L Pts, 7= Swp On Channel
-

0] T 1 1 i 1 1 T
509.975 510.5 511 511.5 512 B12.5 513 513.5 513.97
-

L= ¥ | Below 1GHz

_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
2
¥
B
=60
=5 [ [ [ [ [ I [ [ [ i

a 100 200 300 400 500 00 Toa 200 200 1000
40— =

Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,

g —|RMS Fveraze of 10 sweeps
-20
-4
50—k T e e o  —n—amim—a
-0 |

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 51000 MHz to 514.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

757T5MHz @ 3 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

7575.094616

-39.5

-74.5

12.5 kHz Channel Spacing

757T5MHz @ 1 W

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

~

~

~

Measurement Uncertainty:

£12.75 GHz

+3.0dB

No other emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to 7.6GHz

Low Pass Filtter used from L0000 MHz to 3.6 GHz

757 5MHz 3W 12 5kHz
LInmodulated

Result Limit Measured Point Wanted Camier El Namow REW
-
Detector = Average [rms) h
0 -|Fc 2 MHz, BOOL Fts, 75 Swp) On Channel
a-
-20
40 | e
—l---- -H-l-_
=60 =
-g‘:l:l [ I [ I I [ 1
755.5 758 758.5 757 T57.5 758 TH8.5 759 759.5
-
Detector = Feak, - | Below 1GHz
A -fsweep Speed = AUto,
E o _{RMS averaze of 10 sweeps
=
& m
“
E 40
-
-4 i i i i i i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
- I
Detector = Peak, |Above 1GHz|
20 -|5weep Speed = Auto,
o—|RME averaze of 10 sweeps
-2
-4
_&J_W—Iﬂﬂﬂﬁ
-QJ—I |
1000 1500 2000 2500 32000 3500 4000 4500 5000 5500 6000 46500 7TOOO 7800

Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 755.5 MHz to 758.5 MHz

Report Revision: 1

Page 52 of 195
Issue Date: 23 January 2023

FCC ID: CASTPHNOA
IC : 737A-TPHNOA



TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

757 5MHz 1\W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El

Namow REW

" |petectar = Average [rms) .i.

On Channel

20-|Fc+ 2 MKz, BDO0L Pts, 7= Swp

L , ! | "
755.5 756 7568.5 757 757.5 758 T58.5

"[oetector = Peak, ™

| Below 1GHz

20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps

Ampifude (dBm)
\
&

I | | | |
0 100 200 200 400 500 800 700

|
800

|
200 1000

' -Ipetector = Peak,

|Above 1GHz|

20 -|5weep Speed = Auta,
RME aversze of 10 swesns

-0 |
I
1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 G000

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 755.5 MHz to 758.5 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 768.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 768.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

768.025MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| A On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp

-20
-4 | e
[ e

-0
-g:l:l I | I I I I 1]
788.025 7865 787 T87.5 788 T88.5 789 7689.5 Tro.0z2
40—

czial =il ¥ | | BelowlGHz

20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps

Ampliude (dSm)
|
=]

-4
-
-4 i i i i I i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
- I
Detector = Peak, |Above 1GHz|

20 -[{Sweep Speed = Auta,
RME aversze of 10 swesns

-40
wm
_&J_wﬁuu—-

-EEI—I |
1000 1500 2000 2500 3000 3500 4000 4500 S5000 5500 000 @500 7000 7800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 766.0 MHz to 770.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

T68.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

766.025 7668.5 787 T87.5 768 T88.5 789 760.5 T70.02

-
L= B | | BelowlGHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
g o-
¥
g
=60
= i i i i i I i i i i
a 100 200 300 400 500 00 Toa 200 200 1000
40— =
Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,
o —|RME Sveraze of 10 sweeps
-z
-4
e
{’“'F——-E!—-
=05 i
1000 1500 2000 2500 3000 3500 4000 4500 S000 5500 ©000 G500 TODO 7800
Fregquency (MHEZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 766.0 MHz to 770.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 769.075 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 769.075 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

T69.075MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW

- I—‘—‘—
Detector = Average [rms) i
20-|Fc+ 2 MKz, B00L Pts, 7= Swp On Channel
-
-2
" i
e S
50
0= ! , , I i i i
T67.075 T87.5 768 T88.5 789 769.5 7o 7705 Tri1.07
-
Detector = Feak, L | Below 1GHz
A -fsweep Speed = AUto,
£ o_{RMSaverage of 10 sweeps
=3
& o
| |
E -4
50
= [ [ [ [ [ [ [ [ i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
- r=Pe
Detector = Peak, |AhnvelGHz|

20 -[{Sweep Speed = Auta,
RME aversze of 10 swesns

-40
-&J_Mﬂ—-—“ e s e

-BII—I |
1000 1500 2000 2500 3000 3500 4000 4500 S5000 5500 000 @500 7000 7800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 767.1 MHz to 771.1 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 7.6GHz
Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

TEA075MHz 1W 12 .5kHz
Unmodulated

Result

Limit Measured Point Wanted Camier El

Namow REW

" |petectar = Average [rms) -

On Channel

Fct 2 MHz, BOODL Pt=, 7= Swp

PN WA PRt N PO T AW |

L
7705

L
77107

"[oetector = Peak,

| Below 1GHz

Swesp Speed = Auto,
_[rMS5 average of 10 sweeps

Ampilitade (dSm)

W

I | | | |
0 100 700

|
200 200 400 500 800

|
800

|
200

1
1000

Detector = Peak,

|Above 1GHz|

Sweep Speed = Auto,

o —|RME Sveraze of 10 sweeps

-0 |

4000 4500 5000 5500
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: 767.1 MHz to 7711 MHz

I
1000 1500 2000 2500 32000 32500
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 7749 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing T7T49MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

774 9MHz 3W 12 5kHz 100kHz ﬁEW- 1-:*:-d-:_tc- 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
" |petector = Averaze [rms) i On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp

0
- gl B
___,—--t-'-"'-

0
-g:l:l I I I I I I I I

7729 7735 Trd Tr4.5 TrH 7755 b 7765 7769
40—

Detector = Feak, » | Below 1GHz

20 - sweep Speed = Auta,
RME verage of 10 swesps

a-

Ampliude (dSm)
|
=]

|
5

I [ [ [ [ [ [ 1
a 100 200 300 200 500 L1 [] 70D 200 200 1000
- b

Detector = Peak, |Above 1GHz|
20 -[{Sweep Speed = Auta,
RME aversze of 10 swesns

=40
a:—w e et e, e e A

20—
[} I
1000 1500 2000 2500 32000 3500 4000 4500 5000 5500 6000 46500 7TOOO 7800

Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: 772.5 MHz to 776.9 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

774 9MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} F COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

-2
-0
=60
B il L " | | ! ! h e
7729 7735 Tr4 Tr4.5 Tre 7755 Trg 7785 7789
-
L= B | | BelowlGHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
g o-
¥
g
=60
= i i i i i i i i
a 100 200 300 400 500 00 Toa 200 200 1000
40— =
Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,
o —|RME Sveraze of 10 sweeps
-z
-4
-W“W 5
=05 i
1000 1500 2000 2500 3000 3500 4000 4500 S000 5500 ©000 G500 TODO 7800
Fregquency (MHEZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 772.8 MHz to 776.9 MHz
FCC ID: CASTPHNOA Page 59 of 195 Report Revision: 1

IC : 737A-TPHNOA Issue Date: 23 January 2023
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 775975 MHz @ 3 W Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 775975 MHz @ 1 W Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to 7.6GHz

Low Pass Filtter used from L0000 MHz to 3.6 GHz

T75.975MHz 3W 12 .5kHz
LInmodulated

Result Limit Measured Point Wanted Camier El Namow REW

-
Detector = Average [rms) A
W -|Fc 2 MHz, BOOL Fts, 75 SwWp On Channel
-
-z0
-4 L
=60
.93:“ 1 [ I : 1 [ i i
T73.975 7745 Tre 7755 g 7785 Trr TIr.5 .97
-
czial =il ¥ | BelowlGHz
A -fsweep Speed = AUto,
E o _{RMS averaze of 10 sweeps
=
& m
£
E -4
-
= [ [ [ [ [ [ [ [ i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
- =
Detector = Peak, |Above 1GHz|
0 -|5weep Speed = Auto,
o—|RME averaze of 10 sweeps
-2
-4
W—"“‘
-
-QJ—I |
1000 1500 2000 2500 3000 3500 4000 4500 S000 5500 ©000 G500 TODO 7800

Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: 774.0 MHz to 776.0 MHz
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Spurious Emissions (Tx Conducted)

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 7.6GHz
Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

T75.975MHz 1W 12.5kHz
Unmodulated

Result Limit Measured Point Wanted Camier El

Namow REW

" |petectar = Average [rms)

On Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

L | 1L it Lt

"
7745

Foe |
1]
773975 b

a7

"[oetector = Peak,

| Below 1GHz

Swesp Speed = Auto,
_[rMS5 average of 10 sweeps

Ampilitade (dSm)

I | | | | |
0 100 200 200 400 500 800 700

|
800

|
200

1
1000

Detector = Peak,

|Above 1GHz|

20 -|5weep Speed = Auta,
RME aversze of 10 swesns

m_P_—--—-!'-%!‘-—-!ﬂ-—

-0 |

2500 4000 4500 5000 5500 G000

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 774.0 MHz to 77E.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 787.5MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 787.5MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

787 5MHz 3W 12 5kHz 100kHz ﬁEW- 1-:*:-d-:_tc- 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
" |petector = Averaze [rms) i On Channel

0 -|Fc 2 MHz, BOOL Fts, 75 Swp)

| 1
TED 7895

I | | | |
T856.5 TEE T788.5 TET T87.5 TEE T8E.5

-

czial =il ¥ | Below1GHz
20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps

Ampliude (dSm)
|
=]

|
5

8
|

I I I I I
200 400 500 00 700 g00 200 1000

I I
0 100 200

40— r=

Detector = Peak, |Above 1GHz|
20 -[{Sweep Speed = Auta,
RME aversze of 10 swesns

-4
iyl i
_&J_W

-a0-
[ I
1000 1500 2000 2500 3000 3500 4000 4500 S5000 5500 000 @500 7000 7800
Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: TB5.5 MHz to TEB.5 MHz
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Spurious Emissions (Tx Conducted)

T87.5MHz 1\W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} . COn Channel

20-|Fc+ 2 MKz, BDO0L Pts, 7= Swp

(TOTEEey L , | ! ,
T856.5 TEE T788.5 TET T87.5 TEE T8E.5 TED 7895

-
Detector = Peak, B | Below 1GHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
g o-
¥
g
=60 :
= i i i i i i i i
a 100 200 300 400 500 00 Toa 200 200 1000
40— =
Detector = Feak, |Above 1GHz|
20 -|5weep Speed = Auta,
o —|RME Sveraze of 10 sweeps
-z
-4
m_wm -
=05 i
1000 1500 2000 2500 3000 3500 4000 4500 S000 5500 ©000 G500 TODO 7800
Fregquency (MHEZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 7B5.5 MHz to TES.5 MHz
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Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 798.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 798.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

793 025MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| A On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp

20
a0 g | e,
[ i N

=0 =
-g‘:l:l I | I I I I 1]
795.025 7965 a7 TA7.5 TO8 T9E.5 799 T99.5 B00.02
40—

Detector = Feak, ¥ | Below 1GHz

20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps

Ampliude (dSm)
|
=]

|
5

-
-4 i i i i i I i i i i
a 100 200 300 400 500 800 ToO 200 200 1000
- I
Detector = Peak, |AI;:||:NE lGHz|

20 -[{Sweep Speed = Auta,
RME aversze of 10 swesns

STER SRR L
-&J-wﬁ-ﬁﬂ — L

-BII—I |
1000 1500 2000 2500 3000 3500 4000 4500 S5000 5500 000 @500 7000 7800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: T96.0 MHz to BO0.0 MHz
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Spurious Emissions (Tx Conducted)

T7958.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW

-
Dietector = Average [rms) .h.
20-|Fc+ 2 MKz, BO0L Pts, 7= Swp On Channel
[
-2
40 a1 e
=60
_gﬂ:l a1 el ] ! ! I Likin ik |.||I AT |.u..|...
T96.025 T98.5 a7 7975 = T9E.5 799 T99.5 g00.02
-
Detector = Peak, § | Below 1GHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
2
¥
B
=5 [ [ [ I [ [ i
a 100 200 300 400 500 00 Toa 200 200 1000
40— =
Detector = Peak, \Above 1GHz|

20 -|5weep Speed = Auta,
RME aversze of 10 swesns

m_wv-—-«———_,

-0 |
I
1000 1500 2000 2500 3000 3500 4000 4500 5000 5500

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 796.0 MHz to BD0.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 799.075 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 799.075 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

799.075MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW

- I—‘—'—
Detector = Average [rms) i
W -|Fc 2 MHz, BOOL Fts, 75 SwWp On Channel
-
-2
- | ""‘l-..__
'_“'l—u_‘_,_
N WMMMW
20-1 ! , , I i i 1
T97.075 T97.5 To8 7985 799 T99.5 200 200.5 B01.07
-
Detector = Feak, ¥ | Below 1GHz
A -fsweep Speed = AUto,
£ o_{RMSaverage of 10 sweeps
=3
& o
| |
E -4
50
B [ [ [ [ I [ [ [ i
0 100 200 200 400 500 00 700 g00 200 1000
- r=Fe
Detector = Peak, |AhnvelGHz|

20 -[{Sweep Speed = Auta,
RME aversze of 10 swesns

-40

'&J_W—“ e R et

-EEI—I |

1000 1500 2000 2500 3000 3500 4000 4500 S5000 5500 000 @500 7000 7800
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:

1k Hz REW: 797.1 MHz to B01.1 MHz
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Spurious Emissions (Tx Conducted)

799.075MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} F COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

T97.075 T97.5 798 T98.5 T899 799.5 800 B00.5 B01.07

Detector = Peak, ¥ | Below 1GHz
20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps

Ampifude (dBm)
\
&

I | | | 1
0 100 200 200 400 500 800 700 800 200 1000

- -
Detector = Feak, |Above 1GHz|
20 -|5weep Speed = Auta,
o —|RME Sveraze of 10 sweeps

m-F._._-——-""—-—'—-E— - - .

=05 i
1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 S000 8500 TOOO 7800
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 797.1 MHz to B01.1 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 8049 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 8049 MHz@ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

804 9MHz 3W 12 5kHz 100kHz ﬁEW- 1-:*:-d-:_tc- 1GHz
Unmodulated 1MHz REW- 1GHz to 7.6GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW

-

Detector = Average [rmas) i

W -|Fc 2 MHz, BOOL Fts, 75 SwWp On Channel
-

-z0

-4 g ~N|..

-0 L=y, T =T _-"""'-l-_."—‘-'T'—

-g‘:l:l 1 i [ I 1 [ 1 i
g0z2.9 803.5 04 g804.5 2805 B805.5 808 g808.5 089
-

Detector = Feak, ¥ | Below 1GHz
A -fsweep Speed = AUto,
E o _{RMS averaze of 10 sweeps
=
& m
B
E -4

0 -_-—“THE—_-

= [ I [ [ [ i

a 100 200 300 200 500 L1 [] 70D 200 200 1000
- =

Detector = Peak, |Above 1GHz|
0 -|5weep Speed = Auto,

o—|RME averaze of 10 sweeps
-2
-4
e s e et B el

-&J-w_g.- o

20—
[} I
1000 1500 2000 2500 32000 3500 4000 4500 5000 5500 6000 46500 7TOOO 7800

Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: BO02.% MHz to BDE.S MHz

FCC ID: CASTPHNOA Page 68 of 195 Report Revision: 1
IC : 737A-TPHNOA Issue Date: 23 January 2023
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

100kHz REW- 100&kHz to 1GHz

804 9MHz 1W 12.5kHz
LMHz REW- 1GHz to 7.6GHz

Unmodulated

Result

Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Limit Measured Point Wanted Camier El

Namow REW

" |petectar = Average [rms) o

On Channel

Fct 2 MHz, BOODL Pt=, 7= Swp

"'ln..._‘_‘__‘_‘_

-0 |

[ | | [ |
5029 B03.5 B04 B04.5 B0S

[
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1
B068.9

' Cetector = Feak,

b BelowlGH:z

20— Eweep Speed = Auto,

RRAS verage of 10 swesps

=

=20

-4

Ampilitade (dSm)

I | | | |
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| |
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1
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Detector = Peak,

|Above 1GHz|

Sweep Speed = Auto,
RME aversze of 10 swesns

-&u—w

-0 |

I
1000 4000 4500 5000

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: BDZ.9 MHz to BDE.9 MHz

1500 2000 2500 2000 32500
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

RSS-119 5.8

SPECIFICATION: FCC 47 CFR 2.1051

12.5 kHz Channel Spacing

805.5MHz @ 3 W

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

12.5 kHz Channel Spacing

805.5MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to 7.6GHz

Low Pass Filtter used from L0000 MHz to 3.6 GHz

B05.5MHz 3W 12 5kHz
LInmodulated

Result Limit Measured Point Wanted Camier El Namow REW
-
Detector = Average [rms) ¥
0 -|Fc 2 MHz, BOOL Fts, 75 Swp) On Channel
a-
-20
40 -_______.J'" \..__‘_“—_
AL ! e —
- i i I I i i i
803.5 04 B04.5 2805 805.5 808 B08.5 807 8075
-
Detector = Peak, ® 1 Below 1GHz
A -fsweep Speed = AUto,
E o _{RMS averaze of 10 sweeps
=)
& m
B
E -4

-
= [ [ I [ [ [
a 100 200 300 200 500 L1 [] 70D 200 200 1000
- o
Detector = Peak, |AI;:||:NE lGHz|
20 -|Eweep Speed = Auta,
o—|RME averaze of 10 sweeps
-2
-4
Mﬂw s bl
-
-QJ—I |
5 2 25 5 5 5 55 & &5 &

1000 1500 2000 2500 3000 3500 4000 4500 S000 5500 ©000 G500 TODO 7800

Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: B03.5 MHz to BO7T.5 MHz
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Spurious Emissions (Tx Conducted)

805.5MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 7.6GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El

Namow REW

" |petectar = Average [rms) ..i.

On Channel

20-|Fc+ 2 MKz, BDO0L Pts, 7= Swp

T 1 [ [ 1
803.5 204 2048 205 805.5 208 208.5

"[oetector = Peak,

W | Below1GH:z

20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps

Ampifude (dBm)
\
&

I | | |
0 100 200 200 400 500 800 700

|
800

| 1
200 1000

' -Ipetector = Peak,

|Above 1GHz|

20 -|5weep Speed = Auta,
RME aversze of 10 swesns

m_w v

-0 |
I
1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 G000

Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: BD3.5 MHz to BO7.5 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

805.975 MHz @ 3 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

12.5 kHz Channel Spacing

805.975 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to B.7GHz

Low Pass Filtter used from L0000 MHz to 3.6 GHz

805.975MHz 3W 12.5kHz
LInmodulated

Result Limit Measured Point Wanted Camier El Namow REW

-
Detector = Average [rms) =
20-|Fc 2 MHz, BODL FE, 75 Swp On Channel
a-
-20
- j I~H.-_""'—----..._
-, I I —
.93:“ i i i i i i
803.975 8045 805 805.5 B0 B808.5 B80T B0OT.5 BO7.97
-
Detector = Feak, ¥ | Below 1GHz
A -fsweep Speed = AUto,
E o _{RMS averaze of 10 sweeps
=)
& m
B
E -4
0 w_ *ﬂﬁﬁ\
= [ [ I [ [ [ i
a 100 200 300 200 500 L1 [] 70D 200 200 1000
- o
Detector = Peak, |Above 1GHz|
20 -|Eweep Speed = Auta,
o—|RME averaze of 10 sweens
-2
-4 T
e e
-&J—M" s ot
-QJ—I |
1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 S©000 8500 7000 ¥HOO BODO g700

Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: B04.0 MHz to BOB.0 MHz
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Spurious Emissions (Tx Conducted)

805.975MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} o COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

- , ! ! ! L .
803.975 8045 B05 B05.5 B0S B08.5 807 B0T7.5 80797

Detector = Peak, n | Below 1GHz
20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps

=20

E:Lq——-F—lwm S -Tn-n-l-

I | | | | 1
0 100 200 200 400 500 800 700 800 200 1000

- -

Detector = Feak, |Above 1GHz|
20 -|5weep Speed = Auta,
RME gveraze of 10 swesns

_m_wn__ N

=05 i

1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 8000 8500 7000 7500 8000 8700
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: BD4.D MHz to BOE.D MHz

Ampilitade (dSm)
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Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 806.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
805.9185 -27.8 -62.8
806.1310 -27.9 -62.9
12.5 kHz Channel Spacing 806.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
805.9185 -32.8 -62.8
806.1310 -32.5 -62.5
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

806.025MHz 3W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
N_De‘tecta'=m-91g9|'1'rs: a1 0On Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

-4 . — ]
£ | | lrw_
-g:l:l 1 | 1 ! 1 1 n
204.025 a04.58 205 805.5 208 208.5 207 807.5 g08.02
-

Detector = Peak, d | Below 1GHz

20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps
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o ‘—T—'F"“'T'—F'“F““r‘“*w

I | | | | | | | 1
0 100 200 200 400 500 800 700 800 200 1000

40— r=

Detector = Peak, \Above 1GHz|
20 -[{Sweep Speed = Auta,
RME gveraze of 10 swesns

Ampilitade (dSmm)
|
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-BII—I 1
1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 8000 8500 7000 7500 8000 8700
Frequency (MHzZ)

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: BD4.D MHz to BOE.D MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

B06.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

T P T n | | ! P TVPTIP LT ORI
ED4.025 ED4.5 BOS B05.5 BDS E0E.5 BOT BOT.5 EDE.DZ
-

Detector = Peak, B | Below1GHz

_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
e
¥
g K
E 40
=60
= i i i I i i i i

0 100 200 200 400 500 800 700 EOD 200 1000
40— =

Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,

g —|RMS Fveraze of 10 sweens
-2
-4
m_w = -
=05 i
1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 &000 S500 7000 7500 8000 ET0O
Freguency (MHZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: BD4.D MHz to BOE.D MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 815.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 815.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

215.025MHz 3W 12.5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to B.7GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| A On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp

-20
40 ) e
[ =" T |

1 | ] s
-l}:l: I | I - I I I 1]
213.025 813.5 814 2145 215 215.5 216 2168.5 B17.02
40—

czial =il ¥ Belowl1GHz

20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps
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I I I I
0 100 200 200 400 500 00 700 g00 200 1000

40— r=

Detector = Peak, |Above 1GHz|
20 -[{Sweep Speed = Auta,
RME gveraze of 10 swesns

-40

_&J_w—ﬂ_ p— e e e by

-EEI—I |

1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 &000 S500 7000 7500 8000 ET0O
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:

1k Hz REW: §13.0 MHz to B17.0 MHz

Ampliude (dSm)
|
=]

|
5
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

815.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW

e
Dietector = Average [rms) .h.
20-|Fc+ 2 MKz, BO0L Pts, 7= Swp On Channel
-
-2
40 o
=0 1 | 1 I 1 1 0l
813.025 813.5 B14 814.5 815 815.5 8186 816.5 B17.02
-
Detector = Peak, w | Below 1GHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
o
¥
B
5 =
== [ [ [ [ [ I [ [ [ i
a 100 200 300 400 500 00 Toa 200 200 1000
40— =
Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,
g —|RMS Fveraze of 10 sweens
=20
-4
Q_M‘“ et
-0 |

I 1
1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 8000 8500 7000 7500 8000 8700
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: B13.0 MHz to B17.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 823.975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
7415.504822 -39.1 -74.1
12.5 kHz Channel Spacing 823975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

2823.975MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to B.7GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| A On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp

-20
40 Il | ™
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= I |
=04 i i i I i i i
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-

czial =il ¥ Below1GHz

20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps
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RME gveraze of 10 swesns

e T T T T i
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1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 &000 S500 7000 7500 8000 ET0O
Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: B22.0 MHz to B26.0 MHz
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TELTEST Laboratories
Tait International Ltd

Report Number 4239 section C

Spurious Emissions (Tx Conducted)

B823.975MHz 1W 12.5kHz
Unmodulated

Ampilitade (dSm)

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Carmier El Narrow REW
-
Dietector = Average [rms) .i
20-|Fc+ 2 MKz, BO0L Pts, 7= Swp On Channel
[
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40 ol |
50
.....u ..... e ! : ' ! L d X
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-
L= ¥ Below 1GHz
20— Eweep Speed = Auto,
g |FME sverage of 10 swesps
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-40
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0 100 200 200 400 500 800 700 EOD 200 1000
= -
Detector = Feak, |Above 1GHz|
20 -|5weep Speed = Auta,
g —|RMS Fveraze of 10 sweens
-2
-40
= g i
m_w—_ —
=0 i
1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 &000 S500 7000 7500 8000 ET0O

Frequency (MHz)

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: B22.0 MHz to B26.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 851.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 851.025MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

2851.025MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to B.7GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| A On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp
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-0 gl | e
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-g‘:l: I | I I I I 1
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Detector = Feak, | Below 1GHz

20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps
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Detector = Peak, |Above 1GHz|
20 -[{Sweep Speed = Auta,
RME gveraze of 10 swesns

e ——— Ty
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Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: B48.0 MHz to §53.0 MHz

Ampliude (dSm)
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|
5
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

851.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

NI T ! ! "
840.025 8405 850 850.5 B51 B51.5 852 B52.5 853.02

" [oetector = Peak, | Below 1GHz
20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps

=20
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Detector = Feak, |Above 1GHz|

20 -|5weep Speed = Auta,
RME gveraze of 10 swesns

-&u'w e —

=05 i
1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 8000 8500 7000 7500 8000 8700
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: B48.0 MHz to B53.0 MHz

Ampilitade (dSm)
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

860.025 MHz @ 3 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

12.5 kHz Channel Spacing

860.025 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No emissions were detected at a level greater than 20 dB below the limit.

B60.025MHz 3W 12.5kHz
LInmodulated

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to B.7GHz

Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
-
Detector = Average [rms) A
W -|Fc 2 MHz, BOOL Fts, 75 SwWp On Channel
a-
-20
-40 Sl | M
—--_ H—_
+a =
-g‘:l:l i I i i i i I
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-
Detector = Feak, | Below 1GHz
A -fsweep Speed = AUto,
E o _{RMS averaze of 10 sweeps
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& m
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E -4
0 2 W“—
-4 i i i I i i
a 100 200 300 400 500 800 ToO 200 200 1000
- o
Detector = Peak, |Above 1GHz|
20 -|Eweep Speed = Auta,
o—|RME averaze of 10 sweens
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-4 T
&0 M — e et i Bl S i e
-QJ—I |
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Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: B5B.0 MHz to B62.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

860.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW

-
Dietector = Average [rms) .h.
20-|Fc+ 2 MKz, BO0L Pts, 7= Swp On Channel
-]
-0
40 | e
=0 1 | i I i 1 i
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-
L= | Below 1GHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
=8
g e
B
=5 [ [ [ I [ [ i
0 100 200 200 400 500 800 700 EOD 200 1000
= -
Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,
g —|RMS Fveraze of 10 sweens
-2
=47 -
_&]_w‘_— < =
-0 |

I 1
1000 1500 2000 2500 3000 3500 <000 4500 5000 5500 8000 8500 7000 7500 8000 8700
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: BSE.0 MHz to B52.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 868.975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 868.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

268.975MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1IMHz REW- 1GHz to B.7GHz
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| A On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp
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-0 e ‘*-h______
P = 1 ] L
-l}:l:“ I I I I I I I I
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40—
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20 - sweep Speed = Auta,
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Detector = Peak, |Above 1GHz|
20 -[{Sweep Speed = Auta,
RME gveraze of 10 swesns

-40
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Freguency (MHz)

Result obtained by integration of namow REW filter measurements:
1k Hz REW: B67.0 MHz to E71.0 MHz

g &
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

868.975MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 8. 7GHz
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} o COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

[
-2
-4 A

[ " o
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_gﬂ:l 1ia Jum.l..u.l_nu.nh ! ! ! ! W) !
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-
L= | Below 1GHz

20— Eweep Speed = Auto,

E g |FME sverage of 10 swesps
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= -
Detector = Feak, |Above 1GHz|
20 -|5weep Speed = Auta,
g —|RMS Fveraze of 10 sweens
-2
-40
-&u-w‘_ e
-0 |

I 1
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Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: BE7.0 MHz to E71.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8

12.5 kHz Channel Spacing 896.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)

12.5 kHz Channel Spacing 896.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB

No emissions were detected at a level greater than 20 dB below the limit.

296.025MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 9.4GH:
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| T On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp
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40—

Detector = Feak, | Below 1GHz

20 - sweep Speed = Auta,
_|[RMS average of 10 sweeps
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o—|RME averase of 10 sweeps
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Freguency (MHz)
Result obtained by integration of namow REW filter measurements:
1k Hz REW: B54.0 MHz to BSE.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

896.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = On Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp

! ! TR T
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-
L= | Below 1GHz
_ 20— sweep Speed = Auto,
E g_|RMS averaze of 10 sweeps
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40— =
Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,
g —|RMS 3veraze of 10 sweeps
-2
-m ' 3
-&u—hﬁ‘— - -
'gﬂ_ll i
1000 2000 2000 4000 5000 8000 Tooo EDDOD 2400
Freguency (MHz}
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: E24.0 MHz to BBE.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 899.0 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
8990.013429 -39.6 -74.6
12.5 kHz Channel Spacing 899.0MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

S99MHz 3W 12 5kHz 100kHz ﬁEW- 1-:*:-d-:_tc- 1GHz
Unmodulated 1MHz REW- 1GHz to 9.4GH:
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
" |petector = Averaze [rms) i On Channel

0 -|Fc 2 MHz, BOOL Fts, 75 Swp)
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Detector = Peak, |Above 1GHz|
20 -[{Sweep Speed = Auta,
RME versze of 10 swesns
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Result obtained by integration of namow REW filter measurements:
1k Hz REW: B57.0 MHz to 901.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

B99MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} - On Channel

20-|Fc+ 2 MKz, BDO0L Pts, 7= Swp

-4 et |
- — e - ==
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1 | | | [ | [ 1
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40 —|

Detector = Peak, | Below 1GHz
20— Eweep Speed = Auto,
RRAS verage of 10 swesps
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Detector = Peak, \Above 1GHz|
20 -|5weep Speed = Auta,
RME versze of 10 swesns

E_M e

=05 i

1000 2000 2000 4000 5000 5000 7000 8000 2400
Freguency (MHz}

Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: B97.0 MHz to 201.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 900.975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
9009.840068 -39.4 -74.4
12.5 kHz Channel Spacing 900.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

900.975MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 9.4GH:
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| = On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp
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Result obtained by integration of namow REW filter measurements:
1k Hz REW: BSE.0 MHz to 903.0 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

900.975MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} ! On Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp
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" [oetector = Peak, | Below 1GHz
20— Eweep Speed = Auto,
_[rMS5 average of 10 sweeps
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Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: B3S.0 MHz to 203.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 902.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
9020.461482 -39.6 -74.6
12.5 kHz Channel Spacing 902.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

902 025MHz 3W 12.5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 9.4GH:
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| T On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp
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Result obtained by integration of namow REW filter measurements:
1k Hz REW: S00.0 MHz to 904.0 MHz
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TELTEST Laboratories

Tait International Ltd

Report Number 4239 section C

Spurious Emissions (Tx Conducted)

902 025MHz 1W 12.5kHz 100kHz REW- 100kHz to 1GHz
Unmodulated 1MHz REW- 1+ to 9.4GH

Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: SD0.D MHz to 904.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051

12.5 kHz Channel Spacing 915.025 MHz @ 3 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
7320.32719 -39.1 -74.1
9150.04273 -39.8 -74.8

12.5 kHz Channel Spacing 915.025 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz) Level (dBm)

Level (dBc)

~ ~

~

Measurement Uncertainty: <12.75 GHz

+3.0dB

No other emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to 9.4GHz

Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

915.025MHz 3W 12.5kHz
LInmodulated

Result Limit Measured Point Wanted Carmier El Narrow REW
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 313.0 MHz to 917.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

915.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp
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_[rMS5 average of 10 sweeps
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 313.0 MHz to 917.0 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 928.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
7423.708949 -34.5 -69.5
12.5 kHz Channel Spacing 928.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

928 025MHz 3W 12 .5kHz L00iHz REW- 100kHz 10 1GHz
Unmodulated 1MHz REW- 1GHz to 9.4GH:
Low Pass Filtter used from L0000 MHz to 3.6 GHz

Result Limit Measured Point Wanted Camier El Namow REW
M oatector = Average [rmz| T On Channel

W -|Fc 2 MHz, BOOL Fts, 75 SwWp
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Result obtained by integration of namow REW filter measurements:
1k Hz REW: 826.0 MHz to 830.0 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

9258 025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = On Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 326.0 MHz to 830.0 MHz
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Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION:

12.5 kHz Channel Spacing

FCC 47 CFR 2.1051

931525 MHz @ 3 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
7452.032719 -34.0 -69.0
9315.028690 -39.7 -74.7

12.5 kHz Channel Spacing

931525 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

~

~

~

Measurement Uncertainty:

£12.75 GHz

+3.0dB

No other emissions were detected at a level greater than 20 dB below the limit.

100kHz REW- 100&kHz to 1GHz
1MHz REW- 1GHz to 9.4GHz

931.525MHz 3W 12 .5kHz
LInmodulated

Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Carmier El Narrow REW
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 28,5 MHz to 833.5 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

931.525MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = On Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp
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Resuilt obtained by integration of namow REW filter measurements:

1k Hz REW: 28,5 MHz to 833.5 MHz
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
12.5 kHz Channel Spacing 935.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
7480.356489 -33.2 -68.2
9349.725308 -39.5 -74.5
12.5 kHz Channel Spacing 935.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty: <1275GHz +3.0dB
No other emissions were detected at a level greater than 20 dB below the limit.

935.025MHz 3W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
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Frequency (MHzZ)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 533.0 MHz to 837.0 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

935.025MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} = COn Channel

20-|Fc+ 2 MKz, BO0L Pts, 7= Swp
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g —|RMS 3veraze of 10 sweeps
-20
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Frequency (MHz)
Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 533.0 MHz to 837.0 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC

12.5 kHz Channel Spacing

47 CFR 2.1051

939.875 MHz @ 3 W

RSS-119 5.8

Emission Mask D

Emission Frequency (MHz) Level (dBm) Level (dBc)
7518.593578 -33.3 -68.3
9398.583812 -38.1 -73.1

12.5 kHz Channel Spacing

939.875MHz @ 1 W

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

~

~

~

Measurement Uncertainty:

£12.75 GHz

+3.0dB

No other emissions were detected at a level greater than 20 dB below the limit.

939 875MHz 3W 12.5kHz
LInmodulated

100kHz REW- 100kH: to 1GHz
1MHz REW- 1GHz to 9.4GH:
Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
"Ipetector = Averaze [rms) rih 0
= ! n Channel
Fct 2 MHz, BOODL Pt=, 7= Swp
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 537.5 MHz to 841.9 MHz
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Spurious Emissions (Tx Conducted)

939 875MHz 1W 12.5kHz LiDkHz REW- 1006Hz to 1GHz
1MHz REW- 1GHz to 9.4GH:
Unmodulated Loww Pacss Filter used from LO00U0 MHz to 3.6 GHe

Result Limit Measured Point Wanted Camier El Namow REW
W_Detectarmhremge [rmc} F COn Channel
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Resuilt obtained by integration of namow REW filter measurements:
1k Hz REW: 537.5 MHz to 841.9 MHz
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Report Number 4239 section C

Spurious Emissions (Tx Conducted)

SPECIFICATION: FCC 47 CFR 2.1051 RSS-119 5.8
LIMITS: FCC 47 CFR 90.210 RSS-119 5.8
Emission Mask D
Carrier Output Power 12.5 kHz Channel Spacing
50 + 10 Log1o (Pwatts)
6W -20 dBm -57.8 dBc
5W -20 dBm -57.0 dBc
3W -20 dBm -54.8 dBc
1w -20 dBm -50.0 dBc
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

TRANSMITTER SPURIOUS EMISSIONS (RADIATED)
SPECIFICATION: FCC 47 CFR 2.1053
GUIDE: TIA/EIA-603E 2.2.12

MEASUREMENT PROCEDURE:

Initial Scan:

1. The EUT is placed in the S-Line TEM cell and emissions are measured from 30 MHz to 800 MHz.
Any emission within 20 dB of the limit is then re-tested on the OATS.

2. The EUT is placed in the reverberation chamber and emissions are measured from 800 MHz to
the upper frequency required (10 x Fc). Any emission within 20 dB of the limit is then re-tested on
the OATS.

3. The harmonics emissions up to the 6" harmonic of the fundamental frequency are measured on
the OATS

OATS Measurement:

1. The EUT is placed on a wooden turntable at a distance of three metres from the test antenna.
The output terminal is connected to an RF dummy load.

2. The test antenna is raised from 1 m to 4 m to obtain a maximum reading; the turntable is then
rotated through 360° to obtain the maximum response of each spurious emission. Valid emissions
are determined by switching the EUT on and off.

3. The EUT is then replaced by a signal generator and substitution antenna to make measurements
by the substitution method.

MEASUREMENT RESULTS:
See the tables on the following pages

LIMIT CLAUSE: FCC 47 CFR 90.210
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Spurious Emissions (Tx Radiated) - Continued

SPECIFICATION: FCC 47 CFR 2.1053
12.5 kHz Channel Spacing 138.025 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 138.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 143.975 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 143975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 148.025 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 148.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 150.025 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 150.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 150.05 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 150.05 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 162.025 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 162.025MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 173.975 MHz @ 6 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 173975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 378125 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 378125 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 406.125 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 406.125MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 418.025MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 418.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 429975 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 429975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 438.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 438.025MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 450.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 450.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 460.025 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 460.025MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 469.975 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 469.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 491.025MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 491.025MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 511.975 MHz @ 5 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 511975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 757T5MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 757T5MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 768.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 768.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 769.075 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 769.075 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 7749 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing T7T4A9MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 775975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 775975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 787T.5MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 787T5MHz@ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 798.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 798.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 799.075 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 799.075MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 8049 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 8049 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 805.5MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 805.5MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 805.975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 805.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 806.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 806.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 815.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 815.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 823.975MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 823975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 851.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 851.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 860.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 860.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 868.975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 868.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 896.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 896.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +4.6dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 899.0MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 899.0MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 900.975 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 900.975 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 902.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 902.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 915.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 915.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing 928.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
12.5 kHz Channel Spacing 928.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 931.525 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
7452.2 -31.93 -66.93
12.5 kHz Channel Spacing 931.525 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No other emissions were detected at a level greater than 20 dB below the limit.

12.5 kHz Channel Spacing 935.025 MHz @ 3 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
7480.2 -33.36 -68.36
12.5 kHz Channel Spacing 935.025 MHz @ 1 W Emission Mask D
Emission Frequency (MHz) Level (dBm) Level (dBc)
Measurement Uncertainty +46dB
No other emissions were detected at a level greater than 20 dB below the limit.
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Spurious Emissions (Tx Radiated) - Continued

12.5 kHz Channel Spacing

939.875 MHz @ 3 W

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

7519.0

-35.77

-70.77

12.5 kHz Channel Spacing

939.875 MHz @ 1 W

Emission Mask D

Emission Frequency (MHz)

Level (dBm)

Level (dBc)

Measurement Uncertainty

+4.6dB

No other emissions were detected at a level greater than 20 dB below the limit.

LIMITS: FCC 47 CFR 2.1053

Carrier Output Power

Emission Mask D
12.5 kHz Channel Spacing
50 + 10 Log1o (Pwatts)

6w -20 dBm -567.8 dBc
5W -20 dBm -57.0 dBc
3w -20 dBm -54.8 dBc
1w -20 dBm -50.0 dBc
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Spurious Emissions (Tx Radiated) - Continued

Open Area Test Site Results:

12.5 kHz Channel Spacing 150.05 MHz @ 6 W Emission Mask D
Harmonics
Emission Frequency (MHz) Level (dBm) Level (dBc)
300.10 -46.73 -84.73
450.15 -55.23 -93.23
600.20 -69.55 -107.55
750.25 -70.59 -108.59
900.30 -59.38 -97.38
1050.35 -69.20 -107.20
Measurement Uncertainty +4.6dB
Sample . Measurement
Calculation
Reference Substitution Result
Emission Reference Sig-gen Cable and | Antenna | Pathand
Frequency Level Lgefel Attenuator Gain Boresight dBm
(MHz) (dBm) Gain (dBd) corrections
300.1 -68.75 -34.47 -12.91 -0.39 1.03 -46.73
A B C D E

Result (E) = A+B+C+D Result

Open Area Test Site Results:

12.5 kHz Channel Spacing 511975 MHz @ 5 W Emission Mask D
Emissio:| E:Zqounézscy (MHz) Level (dBm) Level (dBc)
1023.950 -53.42 -90.42
1535.925 -62.18 -99.18
2047.900 -58.28 -95.28
2559.875 -52.95 -89.95
3071.850 -58.61 -95.61
3583.825 -60.34 -97.34
Measurement Uncertainty +4.6dB
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Spurious Emissions (Tx Radiated) - Continued

Open Area Test Site Results:

12.5 kHz Channel Spacing 815.025 MHz @ 3 W Emission Mask D

Emissior|1_| gemqounelzscy (MHz) Level (dBm) Level (dBc)

1630.050 -55.13 -90.13

2445.075 -43.12 -78.12

3260.100 -57.64 -92.64

4075.125 -62.61 -97.61

4890.150 -51.98 -86.98

5705.175 -42.88 -77.88
Measurement Uncertainty +4.6dB

Open Area Test Site Results:

12.5 kHz Channel Spacing 939.875 MHz @ 3 W Emission Mask D

Emissiorlm_| '?:anoun:r:]scy (MHz) Level (dBm) Level (dBc)

1879.750 -60.13 -95.13

2819.625 -47.83 -82.83

3759.500 -59.70 -94.70

4699.375 -54.64 -89.64

5639.250 -47.18 -82.18

6579.125 -45.20 -80.20

7519.000 -35.77 -70.77
Measurement Uncertainty +4.6dB

Photo: OATS Setup

e
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TRANSMITTER RADIATED EMISSIONS IN THE GNSS BAND

SPECIFICATION:

GUIDE:

FCC 47 CFR 90.543

TIA/JEIA-603E 2.2.12

MEASUREMENT PROCEDURE:

1. Refer Annex A for equipment set up.

2. Spurious emissions were measured in the GNSS band. (1559 — 1610 MHz)

3. The EUT was placed on a wooden turntable at a distance of three metres from the test antenna.

4. The test antenna was raised from 1m to 4m to obtain a maximum reading; the turntable was then
rotated through 360° to obtain the maximum response of each spurious emission.

o o

the substitution method.
7. The test was performed with a representative antenna connected to the EUT, at low and high
output power settings.

Channel Frequency: 77

9.5 MHz

Valid emissions were determined by switching the EUT on and off.
The EUT was replaced by a signal generator and substitution antenna to make measurements by

il ' ; Level dBW /
Frequency Antenna fitted Antenna Polarity MH> EIRP
i Vertical -92.22
1559 MHz 3W “gﬁitél;erl}r;d
Horizontal -90.52
i Vertical -93.52
1559 MHz 1W l\glrJ‘Ittéae::;d
Horizontal -93.82
Channel Frequency: 798.025 MHz
Emission . . Level dBW /
Frequency Antenna fitted Antenna Polarity MHz EIRP
i Vertical -84.83
1596.05 MHz 3W “ﬂﬁ'féﬁld
Horizontal -82.33
i Vertical -88.33
1596.05 MHz 1 W '\glrjwltt;?qu
Horizontal -86.83
Channel Frequency: 804.9 MHz
Emission . . Level dBW /
Frequency Antenna fitted Antenna Polarity MHz EIRP
i Vertical -84.13
1609.8 MHz 3W '\glrjwlttéﬁ;d
Horizontal -81.23
i Vertical -87.83
1609.8 MHz 1 W '\glrjwlttelz?%gd
Horizontal -86.03
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Transmitter Radiated Emissions in the GNSS Band - Continued

LIMIT CLAUSE
FCC 47 CFR 90.543 () -70 dBW / MHz EIRP

(f) For operations in the 763-775 MHz and 793-805 MHz bands, all emissions including
harmonics in the band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and -80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.
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TRANSMITTER CONDUCTED EMISSIONS IN THE GNSS BAND

SPECIFICATION: RSS-1195.8

MEASUREMENT PROCEDURE:

1. Refer Annex A for equipment set up.

2. Spurious emissions were measured in the GNSS band. (1559 — 1610 MHz)

3. The EUT was connected via an attenuator to a spectrum analyser.

4. The spectrum analyser was loaded with the appropriate calibration figures to compensate for the
cables, attenuator, and filter losses, allowing the emission levels to be read directly with no further
calculation. The calibrations are loaded as an overall reference level offset

. Allowance was made for a theoretical dipole with a gain of 2.15dBm isotropic.

6. The emission at the frequency of the second harmonic was measured.

Channel Frequency: 787.5 MHz 3w
Emission Frequency Level dBm / MHz EIRP Level dBW / MHz EIRP
1575 MHz -51.18 -81.18

W Agilenf 20:06:27 Nev 21, 2022 R T
Mkr1 1.575 320 GHz
#Atlen 0 dB -51.18 dBm

1

53 FC

? i | I
Ty bt UL TP Ny "y b N TR AL |' Ao vy '1 e !
a(): T \r'n""'ﬂ’ ﬁlﬁ" )H‘llhqf'“" .|+ 'u"hlwf'L 1|“|w""!|"' '\l' “unu,, "‘f‘l’hfﬂ'lll *q,l ll'Jﬂ'{I"lr "w | J'l' 'PIW H‘ir W HI” ’M\' th "W'H' |||‘u" 1i\r"'*1|"h o "t"%[l'J\I"JLH Jﬂ" 'H'iﬂl'"'b'

FTun
Swp

Start 1.559 000 GHz Stop 1.610 000 GHz
#Res BYW 1 MHz #VEW 1 MHz

LIMIT CLAUSE

RSS-1195.8.9.2 -70 dBW / MHz EIRP
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TRANSIENT FREQUENCY BEHAVIOR
SPECIFICATION: FCC 47 CFR 90.214 RSS-119 5.9
GUIDE: TIA/EIA-603E 2.2.19
MEASUREMENT PROCEDURE:

1. Refer Annex A for equipment set up.
2. Measurements and plots were made following the TIA/EIA procedure.

MEASUREMENT RESULTS:

See the tables and plots on the following pages for 12.5 kHz channel spacing.

LIMIT CLAUSES: FCC 47 CFR 90.214 RSS-119 5.9
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Tx FREQUENCY:

138.025 MHz

TELTEST Laboratories
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Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t 0.4 N/A

t2 -0.3 N/A

t3 N/A -1.0
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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Transient Frequency Behaviour
SPECIFICATION: FCC 47 CFR 90.214 RSS-119 5.9

Tx FREQUENCY: 138.025 MHz 6W 12.5 kHz Channel Spacing
Switch On

12.5-

oo il

1.5-

5.0

2.5

" et | | |
kHz 0.0- Car It i Y BN o i N Bl A

-2.5-

-5.0-

75—

-10.0- “

-12.5 Tl i i i i i i i i i
-10 Ton 10 20 30 40 50 &l 70 80 a0
TARF 4239 ms
138.025000MHz 6Watts 12.50kHz Channel spacing
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kHz 0.0 T e
-25_
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-10.0-

-12.5 T i i i i i i 1 1
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SPECIFICATION:

Tx FREQUENCY:

143.975 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.6 N/A

t2 -0.4 N/A

t3 N/A 0.5
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods,
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

6w

Switch On

143.975 MHz

Tx FREQUENCY:
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SPECIFICATION:

Tx FREQUENCY:

148.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.3 N/A

t2 -0.5 N/A

t3 N/A -1.0
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

6w

Switch On

148.025 MHz

Tx FREQUENCY:

T2

TARF 4239

148.025000MHz 6Watts 12.50kHz Channel spacing
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SPECIFICATION:

Tx FREQUENCY:

150.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.8 N/A

t2 -0.4 N/A

t3 N/A -0.8
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

6w

Switch On

150.025 MHz

Tx FREQUENCY:
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SPECIFICATION:

Tx FREQUENCY:

150.05 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.3 N/A

t2 -0.3 N/A

t3 N/A 1.2
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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SPECIFICATION:

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

RSS-119 5.9

Tx FREQUENCY: 150.05 MHz 6W 12.5 kHz Channel Spacing
Switch On
12.5-
ool
kHz Y ISV PR SN Wl N
LA Sl AL A AN A
T2
1 1 1 1 1 1 1 1
Ton 20 30 40 50 60 70 80 90
TARF 4239 ms

150.050000MHz 6Watts 12.50kHz Channel spacing

Switch Off
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5.0

2.5
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-50-

75—

-10.0-

-125-1
-70

TARF 4239
150.050000MHz 6Watts 12.50kHz Channel spacing
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i i
Toff 10

20
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SPECIFICATION:

Tx FREQUENCY:

162.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.2 N/A

t2 -0.4 N/A

t3 N/A 0.4
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour
SPECIFICATION: FCC 47 CFR 90.214 RSS-119 5.9

Tx FREQUENCY: 162.025 MHz 6W 12.5 kHz Channel Spacing
Switch On
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SPECIFICATION:

Tx FREQUENCY:

173.975 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

6w

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.8 N/A

t2 -0.4 N/A

t3 N/A -1.3
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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SPECIFICATION:

Tx FREQUENCY:

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

173.975 MHz 6w

RSS-119 5.9

12.5 kHz Channel Spacing
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Report Number 4239 section C
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SPECIFICATION:

Tx FREQUENCY:

406.125 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 04 N/A

t2 -0.4 N/A

t3 N/A -1.0
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

5W

Switch On

406.125 MHz

Tx FREQUENCY:

T2

TARF 4239

406.125000MHz 5Watts 12.50kHz Channel spacing
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SPECIFICATION:

Tx FREQUENCY:

418.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.5 N/A

t2 0.3 N/A

t3 N/A 0.7
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

SPECIFICATION: FCC 47 CFR 90.214 RSS-119 5.9
Tx FREQUENCY: 418.025 MHz 5W 12.5 kHz Channel Spacing
Switch On

kHz 0.0- BY R O NN i P SV ot
bk I B | [T
T2
1 1 1 1 1 1 1 1
-10 Ton 10 20 30 40 50 a0 70 &0 a0
TARF 4239 ms
A418.025000MHz 5Watts 12.50kHz Channel spacing
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SPECIFICATION:

Tx FREQUENCY:

429.975 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 0.3 N/A

t2 -0.3 N/A

t3 N/A -0.4
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

5W

Switch On

429.975 MHz

Tx FREQUENCY:
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SPECIFICATION:

Tx FREQUENCY:

438.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 04 N/A

t2 -0.4 N/A

t3 N/A -0.9
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour
SPECIFICATION: FCC 47 CFR 90.214

Tx FREQUENCY: 438.025 MHz 5W

RSS-119 5.9

12.5 kHz Channel Spacing

Switch On

12.5-
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5.0

40 Ton 10 20 30 40 50 60
TARF 4239

438.025000MHz 5Watts 12.50kHz Channel spacing
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SPECIFICATION:

Tx FREQUENCY:

450.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 04 N/A

t2 -0.4 N/A

t3 N/A -1.1
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

5W

Switch On

450.025 MHz

Tx FREQUENCY:

T2

TARF 4239

450.025000MHz 5Watts 12.50kHz Channel spacing

Switch Off

1

12.5-

10.0-

1.5-

5.0

2.5

kHz 0.0

-2.5-

-50-

75—

-10.0-

-125-1

-70
TARF 4239
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SPECIFICATION:

Tx FREQUENCY:

460.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.9 N/A

t2 -0.4 N/A

t3 N/A -0.6
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

5W

Switch On

460.025 MHz

Tx FREQUENCY:

——T—y Yt

w

o

o
12

TARF 4239

460.025000MHz 5Watts 12.50kHz Channel spacing

30

by |_._| B
U m.
o
o —3— _
& 3
3
—4— _
—3 _
1
I T T T T T T T T 1
Ly = Ly = Ly = Ly = Ly o LAy
I = = LA - = I A r= = I
= = : | ; = —
[
I
o=

20

-60 50 -40 -30 -20 10 Toff 10

-70
TARF 4239

ms

460.025000MHz 5Watts 12.50kHz Channel spacing

Report Revision: 1

Page 154 of 195
Issue Date: 23 January 2023

FCC ID: CASTPHNOA
IC : 737A-TPHNOA



SPECIFICATION:

Tx FREQUENCY:

469.975 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.5 N/A

t2 -0.5 N/A

t3 N/A -0.8
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

RSS-119 5.9

FCC 47 CFR 90.214

SPECIFICATION:

12.5 kHz Channel Spacing

5W

Switch On

469.975 MHz

Tx FREQUENCY:

1.‘-..| —.,1.| e

i

T2

TARF 4239

469.975000MHz 5Watts 12.50kHz Channel spacing

Switch Off

30

20
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SPECIFICATION:

Tx FREQUENCY:

491.025 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 0.5 N/A

t2 -0.4 N/A

t3 N/A 20
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour
SPECIFICATION: FCC 47 CFR 90.214 RSS-119 5.9

Tx FREQUENCY: 491.025 MHz 5W 12.5 kHz Channel Spacing
Switch On

12.5-

o i
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5.0

2.5

kHz 0.0-f
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-5.0-
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-10.0
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10 Ton 10 20 30 40 50 a0 T B0 a0
TARF 4239 ms

491.025000MHz 5Watts 12.50kHz Channel spacing

Switch Off
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SPECIFICATION:

Tx FREQUENCY:

511.975 MHz

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour

FCC 47 CFR 90.214

5W

RSS-119 5.9

12.5 kHz Channel Spacing

TRANSIENT RESPONSE

CARRIER PEAK VARIATION FROM NORMAL

PERIOD
Key ON (kHz) Key OFF (kHz)

t1 -0.3 N/A

t2 -0.4 N/A

t3 N/A -0.9
Confirm that during periods t1 and 13 the frequency difference YES NO
does not exceed the value of one channel separation. s 0
Confirm that during the period t2 the frequency difference does YES NO
not exceed half a channel separation. v O
Confirm that during the period t2 to t3 the frequency difference YES NO
does not exceed the frequency error limit. v O

Measurement Uncertainty:

LIMIT:

Frequency £ 130 Hz;

FCC 47 CFR 90.214

Time £ 0.2%

TRANSIENT PERIODS

FREQUENCY RANGE

150 MHz — 174 MHz 421 MHz — 512 MHz
t1 (ms) 5ms 10 ms
t2 (ms) 20 ms 25ms
t3 (ms) 5ms 10 ms

LIMIT:

RSS-119 5.9

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

Maximum Frequency FREQUENCY RANGE
TRANSIENT PERIODS Difference 138 — 174 MHz | 406.1— 470 MHz
t1 (ms) +12.5 kHz 5ms 10 ms
t2 (ms) +6.25 kHz 20 ms 25 ms
t3 (ms) +12.5 kHz 5ms 10 ms

Note: RSS-119 5.9 - If the transmitter carrier output power rating is 6 Watts or less, the frequency
difference during the time periods t1 and t3 may exceed the maximum frequency difference for these

time periods.
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SPECIFICATION:

Tx FREQUENCY:

TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transient Frequency Behaviour
FCC 47 CFR 90.214 RSS-119 5.9

511.975 MHz 5W 12.5 kHz Channel Spacing
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

TRANSMITTER FREQUENCY STABILITY - TEMPERATURE
SPECIFICATION: FCC 47 CFR 2.1055 (a) (1) RSS-119 5.3
GUIDE: ANSI C63.26 5.6.4
MEASUREMENT PROCEDURE:

1. Refer Annex A for equipment set up.
2. The EUT was tested for frequency error from —30° C to +50° C in 10° C increments

3. The frequency error was recorded in parts per million (ppm).

MEASUREMENT RESULTS:
See the plots on the following pages for 12.5 kHz channel spacing.

Error (ppm)
Temperature 138.025 | 143.975 | 148.025 | 150.025 150.05 162.025 | 173.975 | 378.125
(°C) MHz MHz MHz MHz MHz MHz MHz MHz
-30 0.28 0.24 0.18 0.13 0.09 0.06 0.02 0.3
-20 -0.09 -0.11 -0.11 -0.13 -0.15 -0.15 -0.16 -0.08
-10 -0.26 -0.25 -0.26 -0.26 -0.27 -0.28 -0.3 -0.24
0 -0.35 -0.33 -0.32 -0.29 -0.27 -0.26 -0.24 -0.35
10 -0.18 -0.15 -0.14 -0.13 -0.13 -0.12 -0.11 -0.28
20 -0.16 -0.14 -0.11 -0.1 -0.09 -0.09 -0.06 -0.15
30 -0.04 -0.01 0.04 0.06 0.08 0.11 0.12 -0.05
40 0.13 0.14 0.16 0.16 0.18 0.17 0.17 0.1
50 0.12 0.1 0.07 0.06 0.05 0.04 0.02 0.13
Measurement Uncertainty +5x 108
Error (ppm)
Temperature 406.125 | 418.025 | 429.975 | 438.025 | 450.025 | 460.025 | 469.975 | 491.025
(°C) MHz MHz MHz MHz MHz MHz MHz MHz
-30 0.22 0.16 0.11 0.06 0.02 -0.02 -0.04 -0.07
-20 -0.09 -0.1 -0.12 -0.14 -0.16 -0.18 -0.2 -0.23
-10 -0.23 -0.24 -0.27 -0.27 -0.28 -0.29 -0.3 -0.3
0 -0.32 -0.3 -0.29 -0.28 -0.27 -0.26 -0.24 -0.24
10 -0.22 -0.19 -0.17 -0.17 -0.16 -0.16 -0.15 -0.14
20 -0.12 -0.11 -0.09 -0.08 -0.07 -0.05 -0.03 0
30 -0.02 0.02 0.04 0.06 0.08 0.1 0.12 0.13
40 0.13 0.15 0.16 0.15 0.15 0.15 0.13 0.11
50 0.1 0.07 0.05 0.03 0.01 0 -0.02 -0.02
Measurement Uncertainty +5x 108
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transmitter Frequency Stability - Temperature

Error (ppm)
Temperature 511.975 757.5 768.025 | 769.075 774.9 775.975 787.5 798.025
(°C) MHz MHz MHz MHz MHz MHz MHz MHz
-30 -0.17 0.29 0.17 0.06 -0.02 -0.08 -0.12 -0.13
-20 -0.3 -0.15 -0.18 -0.18 -0.2 -0.24 -0.26 -0.28
-10 -0.3 -0.29 -0.3 -0.3 -0.3 -0.3 -0.3 -0.27
0 -0.21 -0.39 -0.33 -0.31 -0.29 -0.23 -0.22 -0.2
10 -0.14 -0.3 -0.24 -0.19 -0.17 -0.16 -0.13 -0.13
20 0.01 -0.19 -0.16 -0.14 -0.1 -0.06 -0.03 0.02
30 0.14 -0.04 0.02 0.07 0.09 0.15 0.12 0.17
40 0.05 0.08 0.12 0.13 0.12 0.11 0.06 0.05
50 -0.04 0.07 0.01 -0.02 -0.05 -0.05 -0.07 -0.06
Measurement Uncertainty +5x 108
Error (ppm)
Temperature 799.075 804.9 805.5 805.975 | 806.025 | 815.025 | 823.975 | 851.025
(°C) MHz MHz MHz MHz MHz MHz MHz MHz
-30 -0.16 -0.19 -0.2 -0.02 -0.07 0.2 0.07 -0.04
-20 -0.3 -0.31 -0.31 -0.2 -0.24 -0.16 -0.19 -0.2
-10 -0.26 -0.23 -0.31 -0.32 -0.31 -0.28 -0.28 -0.31
0 -0.2 -0.19 -0.21 -0.22 -0.18 -0.4 -0.31 -0.29
10 -0.13 -0.1 -0.16 -0.13 -0.1 -0.3 -0.2 -0.2
20 0.06 0.09 0 -0.04 0.01 -0.2 -0.17 -0.12
30 0.14 0.16 0.13 0.15 0.19 -0.07 -0.02 0.04
40 0.02 -0.01 0.05 0.13 0.09 0.09 0.11 0.13
50 -0.05 -0.05 -0.05 0 -0.01 0.07 0.04 -0.02
Measurement Uncertainty +5x 108
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transmitter Frequency Stability - Temperature

Error (ppm)
Temperature 860.025 | 868.975 | 896.025 899.0 900.975 | 902.025 | 915.025 | 928.025
(°C) MHz MHz MHz MHz MHz MHz MHz MHz
-30 -0.12 -0.16 0.25 0.1 -0.03 -0.1 -0.15 -0.2
-20 -0.25 -0.28 -0.14 -0.19 -0.19 -0.24 -0.26 -0.27
-10 -0.29 -0.3 -0.34 -0.34 -0.36 -0.35 -0.32 -0.3
0 -0.23 -0.22 -0.45 -0.36 -0.3 -0.25 -0.2 -0.21
10 -0.16 -0.16 -0.27 -0.22 -0.16 -0.15 -0.14 -0.1
20 -0.07 -0.03 -0.19 -0.18 -0.12 -0.07 -0.03 0.02
30 0.08 0.11 -0.11 -0.03 0.04 0.08 0.13 0.13
40 0.11 0.07 0.09 0.13 0.14 0.1 0.07 0.05
50 -0.02 -0.04 0.09 -0.02 -0.03 -0.07 -0.08 -0.04
Measurement Uncertainty +5x 108
Error (ppm)
Temperature 931.525 | 935.025 | 939.875

(°C) MHz MHz MHz

-30 -0.22 -0.26 -0.28

-20 -0.28 -0.32 -0.28

-10 -0.28 -0.25 -0.23

0 -0.2 -0.17 -0.14

10 -0.08 -0.07 -0.04

20 0.05 0.08 0.1

30 0.11 0.1 0.08

40 0.04 0.01 -0.02

50 -0.05 -0.04 -0.02

emmement | o0
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transmitter Frequency Stability - Temperature

LIMIT:
Frequency Error (ppm)
Frequency (MHz) FCC 47 CFR 90.213 RSS-119 5.3
138-174 5.0
150-174 5.0
406.1-430 & 450-470 25
421-512 25
768-776 &798-806 1.5
806-821/851-866 & 15
821-824/866-869
806-809 1.5
809-824 25
851-854 1.5
854-869 25
896-901/935-940 1.5
928-929/952-953 & 932- 3
932.5/941-941.5
896-901 1.5
902-928 25
935-940 1.5
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TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Transmitter Frequency Stability - Temperature
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Transmitter Frequency Stability — Temperature
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Transmitter Frequency Stability - Temperature
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Transmitter Frequency Stability - Temperature

3W 12.50kHz Ch.Sp. 799.0750MHz
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Transmitter Frequency Stability - Temperature
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Transmitter Frequency Stability — Temperature
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3W 12.50kHz Ch.Sp. 935.0250MHz

'2 T T

T T 1 '2 T T

-30 -20 -10 0 10 20 30 40 50

°C

-30 -20 -10 0 10 20 30 40 50

°C

FCC ID: CASTPHNOA
IC : 737A-TPHNOA

3W 12.50kHz Ch.Sp. 939.8750MHz

-30 -20 -10 0 10 20 30 40 50

Page 170 of 195

Report Revision: 1
Issue Date: 23 January 2023



TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

TRANSMITTER FREQUENCY STABILITY - VOLTAGE

SPECIFICATION:

GUIDE:

MEASUREMENT PROCEDURE:
1.

MEASUREMENT RESULTS:

Refer Annex A for equipment set up.
2. The EUT was tested for frequency error at an input voltage to the radio of 85% to 115%.
3. The frequency error was recorded in parts per million (ppm).

FCC 47 CFR 2.1055 (d) (1)

ANSI C63.26 5.6.5

RSS-119 5.3

FREQUENCY ERROR (ppm) for 12.5 kHz

7.5 Voc 6.375 Voc 7.5 Voc

138.025 MHz 0.20 0.20 0.20
143.975 MHz 0.18 0.19 0.17
148.025 MHz 0.10 0.08 0.09
150.025 MHz 0.05 0.03 0.05
150.05 MHz 0.01 0.01 0.01
162.025 MHz 0.00 -0.01 0.00
173.975 MHz 0.01 0.01 0.00
378.125 MHz 0.16 0.16 0.15
406.125 MHz 0.15 0.15 0.14
418.025 MHz 0.15 0.14 0.14
429.975 MHz 0.13 0.13 0.12
438.025 MHz 0.12 0.12 0.11
450.025 MHz 0.11 0.11 0.10
460.025 MHz 0.10 0.10 0.10
469.975 MHz 0.10 0.09 0.08
491.025 MHz 0.08 0.08 0.07
511.975 MHz 0.05 0.05 0.05
757.5 MHz 0.09 0.11 0.11
768.025 MHz 0.07 0.08 0.12
769.075 MHz 0.12 0.14 0.14
774.9 MHz 0.11 0.14 0.16
775.975 MHz 0.19 0.16 0.17
787.5 MHz 0.08 0.14 0.13
798.025 MHz 0.15 0.16 0.15
799.075 MHz 0.10 0.13 0.14
804.9 MHz 0.15 0.14 0.14
805.5 MHz 0.13 0.13 0.13
805.975 MHz 0.17 0.17 0.15

Measurement Uncertainty

+5x108
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Transmitter Frequency Stability - Voltage

FREQUENCY ERROR (ppm) for 12.5 kHz
7.5 Voc 6.375 Vbc 7.5 Voc

806.025 MHz -0.01 -0.02 -0.03
815.025 MHz 0.02 0.01 0.01
823.975 MHz -0.05 -0.06 -0.05
851.025 MHz 0.00 0.00 0.00
860.025 MHz 0.01 -0.02 -0.04
868.975 MHz 0.00 -0.01 -0.03
896.025 MHz 0.15 0.13 0.12

899.0 MHz -0.03 -0.04 -0.02
900.975 MHz -0.03 -0.03 -0.02
902.025 MHz 0.00 0.00 0.00
915.025 MHz 0.00 0.01 0.01
928.025 MHz -0.02 -0.03 -0.03
931.525 MHz -0.02 -0.02 -0.03
935.025 MHz -0.02 -0.02 0.00
939.875 MHz -0.02 -0.02 -0.03

Measurement Uncertainty +5x 108
LIMIT CLAUSES: FCC 47 CFR 90.213 RSS-119 5.3
Frequency Error (ppm)

Frequency (MHz) FCC 47 CFR 90.213 RSS-119 5.3
138-174 5.0
150-174 5.0

406.1-430 & 450-470 25
421-512 2.5
768-776 &798-806 1.5
806-821/851-866 & 15
821-824/866-869
806-809 1.5
809-824 25
851-854 1.5
854-869 2.5
896-901/935-940 1.5
928-929/952-953 & 3
932-932.5/941-941.5
896-901 1.5
902-928 2.5
935-940 1.5
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RECEIVER SPURIOUS EMISSIONS (CONDUCTED)

SPECIFICATION: RSS-Gen 7.4

GUIDE: TIA-603-E 2.1.2 (analogue)

TIA-102-CAAA-C 2.1.2 (digital)

MEASUREMENT PROCEDURE:

1. Refer Annex A for Equipment set up diagram.

2. The frequency range examined was from 30 MHz to 3 times highest tunable frequency.
3. Ascan is performed with a resolution bandwidth of 100 kHz and a video bandwidth of 300 kHz for
frequencies up to 1 GHz, and a resolution bandwidth of 1 MHz and a video bandwidth of 3 MHz

for frequencies above 1 GHz

4. For each frequency range the spectrum analyser was loaded with the appropriate calibration
figures to compensate for the cables and attenuator losses allowing the emission levels to be read

directly with no further calculation.

The calibrations are loaded as an overall reference level offset plus a set of correction factors for

the required frequency band.

Spurious emissions which were attenuated by more than 20 dB below the limit were not recorded.

Example of attenuation correction: (dB)

E5028 1m5 Blue 501868 0.15
Total Attenuation @ 138 MHz 0.15 Sum of component attenuation (a)
Amplitude offset 0.15 (b)
Correction @ 138 MHz 0.0 (a-b)
Measurement Uncertainty <1275GHz +2.8dB
LIMIT CLAUSE: RSS-Gen 7.4
30 - 1000 MHz 2nW - 57 dBm
LIMIT
> 1000 MHz 5nW - 53 dBm
FCC ID: CASTPHNOA Page 173 of 195 Report Revision: 1

IC : 737A-TPHNOA

Issue Date: 23 January 2023




TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

Receiver Spurious Emissions (Conducted) — Continued

138.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

138.025MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW

-
Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps
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Sweep Speed = Autd,
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Receiver Spurious Emissions (Conducted) — Continued

150.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

150.025MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW

-
Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

173.975 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

173.975MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

378.125 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

378.125MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW

-
Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

406.125 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

406.125MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

450.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

450.025MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

511.975 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

511.975MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated IMHzREV- 16Hz to 2602

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Sweep Speed = Auto, Below 1GHz
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Receiver Spurious Emissions (Conducted) — Continued

757.5 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
2849.835185 0.04 -74.2
4986.814797 0.02 -76.3

Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

757 .5MHz Receive 12.5kHz

Lnmodulated

100kHz REW- 30MHz to 1GHz
1MHz REW- 1GHz to SGHz

Result Limit Measured Point Wanted Camier El Narrow REW
I =
Detector = Peak,
Sweep Speed = Auto, Below 1GHz
2 RIS average of 10 sweeps
=20
=40
=50
-QJ—I |
a 100 200 400 500 00 700 200 200 1000

= r= Pg;

Detector = Peak, [Above 1GHz[]

Sweep Speed = Auto,

a RMS averaze of 10 sweens
=20
-40
=50
=05 ¥ I I . 1 . 1;
1000 1500 2500 2000 3500 4000 4500 5000
Frequency (MHZ)
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Receiver Spurious Emissions (Conducted) — Continued

768.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
2891.832499 0.06 -72.2
Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

TE2.025MHz Receive 10DkHz REW- 30MHz 1o 1GHE

12 5kHz Unmodulated

1MHz REW- 1GHz to SGHz

Result Limnit heazured Point Wanted Carrier El Narmmow REW

=
Detector = Peak,
Sweep Speed = Auto, Below 1GHz
o RIS 3verage of 10 sweeps
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=60
-QJ—I |
] 100 200 300 400 500 00 Too 200 200 1000

= Detector = Feak

. :|Al::lwe 1G Hz|:
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¥
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1000 1500 2000 2500 3000 3500 4000 4500 5000
Freguency (MHz)
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Receiver Spurious Emissions (Conducted) — Continued

769.075 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
2895.739226 0.07 -71.5
Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

TE9.075MHz Receive 10DkHz REW- 30MHz 1o 1GHE

12 5kHz Unmodulated

1MHz REW- 1GHz to SGHz

Result Limnit heazured Point Wanted Carrier El Narmmow REW

=
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Sweep Speed = Auto, Below 1GHz
o RIS 3verage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

774.9 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
2919.179587 0.07 -71.7
Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

774 9MHz Receive 12.5kHz 10Dz REW- 30Mbz 1o 15Hz

Lnmodulated

1MHz REW- 1GHz to SGHz

Result Limnit heazured Point Wanted Carrier El Narmmow REW

=
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Sweep Speed = Auto, Below 1GHz
o RIS 3verage of 10 sweeps
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Receiver Spurious Emissions (Conducted) — Continued

775.975 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
2923.086314 0.08 -71.2
Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

775.975MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated LMz REV- 16Hz to 56rz

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Receiver Spurious Emissions (Conducted) — Continued

805.975 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
3223.904285 0.42 -63.8
Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

805.975MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated LMz REV- 16Hz to 56rz

Result Limnit heazured Point Wanted Carrier El Narmmow REW

-
Detector = Peak,
Sweep Speed = Auto, Below 1GHz

o RME Bverage of 10 sweeps

-0

-40

50

-BII—I |

0 100 200 200 400 500 800 0O B0OD 200 1000

. Detector = Feak, Above 1GHz

Eweep Spesd = Autd,
2 RMIS 3veraze of 10 swesos

=0 1{

20t —— MMH&-

1000 1500 2000 2500 E.EIIEIEI 3500 4EIIEIEI 4500 5000
Freguancy (MHEZ)
FCC ID: CASTPHNOA Page 186 of 195 Report Revision: 1

IC : 737A-TPHNOA Issue Date: 23 January 2023



TELTEST Laboratories

Tait International Ltd
Report Number 4239 section C

Receiver Spurious Emissions (Conducted) — Continued

806.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
3259.553168 0.45 -63.5
4074.594067 0.03 -75.7

Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

206.025MHz Receive 10DkHz REW- 30MHz 1o 1GHE

12 5kHz Unmodulated

1MHz REW- 1GHz to SGHz

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Receiver Spurious Emissions (Conducted) — Continued

815.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)
3295.202051 0.43 -63.7
4119.033085 0.04 -74 1

Measurement Uncertainty <1275GHz +2.8dB

No other emissions were detected within 20 dB of Limit.

815.025MHz Receive
12 5kHz Unmodulated

100kHz REW- 30MHz to 1GHz
1MHz REW- 1GHz to SGHz
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Receiver Spurious Emissions (Conducted) — Continued

896.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

896.025MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated LMz REV- 16Hz to 56rz

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Receiver Spurious Emissions (Conducted) — Continued

935.025 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

935.025MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated LMz REV- 16Hz to 56rz

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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Receiver Spurious Emissions (Conducted) — Continued

939.875 MHz Receive

Emission Frequency (MHz) Level (nW) Level (dBm)

~ ~ ~

Measurement Uncertainty <1275GHz +2.8dB

No emissions were detected within 20 dB of Limit.

939.875MHz Receive 100Kz REW- 30MFz 1o 1Ghz
12.5kHz Unmodulated LMz REV- 16Hz to 56rz

Result Limnit heazured Point Wanted Carrier El Narmmow REW
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TEST EQUIPMENT LIST

Equipment Type | Information Manufacturer Model No Serial No# Tait ID Cal Due
Antenna 18GHz DRG Emco DRG3115 2084 E3076 12-Jul-24
Antenna Reference Dipoles | Emco 3121C DB1 9510-1164 E3559
Antenna 18GHz DRG Emco DRG3115 9512-4638 E3560
Antenna Log Periodic Schwarzbeck VUSLP 9111-219 E4617
Antenna Reverb - 1-18GHz | Schwarzbeck BBHA 9120 D 9120D-885 E4857
DRG
Antenna Reverb - 1-18GHz | Schwarzbeck BBHA 9120 D 9120D-884 E4858
DRG
Audio Analyser TREVA2 Hewlett HP8903B 2818A04275 E3710 8-Oct-23
Packard
Audio Analyser TREVA1 Hewlett HP8903A 2437A04625 E4986 13-Oct-23
Packard
Coax Cable OATS Turntable Intelcom RG214 OATS1 E4621 27-Oct-23
Cable 1
Coax Cable OATS Tower Intelcom RG214 OATS2 E4622 27-Oct-23
Cable
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack2 E4623 26-Oct-23
Nm/2000
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack3 E4624 26-Oct-23
Nm/2000
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack4 E4653 25-Oct-23
Nm/2000
Coax Cable Reverb - 4.5m TeltestBlue6 MF 141 TeltestBlue6 E4843 26-Oct-23
Multiflex 141
Coax Cable Reverb - 2m TeltestBlue5 MF 141 TeltestBlue5 E4844 26-Oct-23
Multiflex 141
Coax Cable Reverb - 2m TeltestBlue4 MF 141 TeltestBlue4 E4845 26-Oct-23
Multiflex 141
Coax Cable Reverb - 1m TeltestBlue3 MF 141 TeltestBlue3 E4846 26-Oct-23
Multiflex 141
Coax Cable Reverb - 1m TeltestBlue2 MF 141 TeltestBlue2 E4847 26-Oct-23
Multiflex 141
Coax Cable Reverb - 1m TeltestBlue1 MF 141 TeltestBlue1 E4848 26-Oct-23
Multiflex 141
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack6 E4849 25-Oct-23
Nm/2000
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack5 E4850 25-Oct-23
Nm/2000
Coax Cable OATS Turntable Intelcom RG215 OATS3 E4995 27-Oct-23
Cable 2
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack7 E5004 26-Oct-23
Nm/2000
Coax Cable 2m Black Suhner RG214HF/Nm/ TeltestBlack8 E5005 25-Oct-23
Nm/2000
Coax Cable 3m Blue Suhner Sucoflex 126EA 503429/126EA | E5015 25-Oct-23
Coax Cable 1.5m Blue Suhner Sucoflex 126EA 502868/126EA | E5028 25-Oct-23
Environ. Chest Contherm Chest E3397 E3397 28-Nov-24
Chamber
Filter High Pass/ 135 to 175MHz Tait N/A E3382 27-Jun-23
Notch
Filter High Pass/ 235 to 370MHz Tait N/A E3784 28-Jun-23
Notch
Filter High Pass/ 400 to 520MHz Tait N/A E3384 27-Jun-23
Notch
Filter High Pass/ 550 to 885MHz Tait N/A E3785 27-Jun-23
Notch
Modulation TREVA2 Hewlett HP8901B (Opt 002) 2441A00393 E3073 10-Oct-23
Analyser Packard
Modulation Includes Audio Rohde & FMA0852.8500.52 842541/001 E3554 19-Mar-23
Analyser Analyser Schwarz
Modulation TREVA1 Hewlett HP8901B (Opt 002) 3704A05837 E3786 17-Oct-23
Analyser Packard
OATS Controller Electrometrics EM-4700 119 E4445
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Equipment Type | Information Manufacturer Model No Serial No# Tait ID Cal Due
OATS Turntable Electrometrics EM-4704A 105 E4446
OATS Antenna Tower Electrometrics EM-4720-2 112 E4447
Oscilloscope 100MHz Digital Tektronics TDS340 B013611 E3585 16-Oct-23
Oscilloscope 400MHz Tektronics TDS380 B017095 E3782 9-Oct-23
Power Meter TREVA2 Power Hewlett HP11722A 2716A02037 1575 7-Oct-23
Head for HP8901 Packard
Power Meter TREVA1 Power Hewlett HP11722A 3111A05573 E7054 13-Oct-23
Head for HP8901 Packard
Power Supply Rohde & NGS M32/10 Fnr 434 E3556 6-May-23
Schwarz 192.0810.31
Power Supply TREVA2 60V/25A | Agilent N5767A USO09F4901H E4656 8-Oct-23
Power Supply 40V/38A Agilent N5766A USO09E4663L E4719 4-Oct-23
Power Supply 60V/25A Agilent N5767A 3111A05573 E4979 9-Oct-24
RF Amplifier +21.7 dB 1GHz Tait ZFL-1000LN E3660 E3360 5-Aug-23
RF Amplifier Pre-amplifier Agilent 87405C MY47010688 E4941 11-Oct-24
RF Attenuator 30dB 250W Weinschel 45-30-34 JW663 E3386 25-Oct-23
RF Attenuator 10dB 50W Weinschel 24-10-34 AZ0401 E3388 25-Oct-23
RF Attenuator TREVA2 20dB Weinschel 40-20-33 CJ405 E3733 26-Oct-23
150W
RF Attenuator 30+3dB 350W Weinschel 67-30-33 & BW- CK9178 E5023 25-Oct-23
N3W5+
RF Attenuator 10dB 50W Weinschel 24-10-34 BC3293 E4364 25-Oct-23
RF Attenuator TREVA2 3dB Weinschel Model 1 BL9950 E4080 26-Oct-23
RF Attenuator TREVA1 3dB Weinschel Model 1 BL9958 E4081 26-Oct-23
RF Attenuator TREVA1 20dB Weinschel 40-20-23 MF817 E4082 26-Oct-23
150W
RF Attenuator 3dB 0.5W Weinschel Model 1 CH6863 E5013 26-Oct-23
RF Chamber S-LINE TEM CELL | Rohde & 1089.9296.02 338232/003 E3636
Schwarz
RF Chamber Reverb - Stirrer Teseq Stirrer Controller 29765.1 E4854
controller for
reverb chamber
RF Chamber Reverb - 0.5 - Teseq RVC XS 29765 E4855
18GHz
Reverberation
Chamber
RF Combiner TREVA1 Minicircuits ZFSC-4-1 - E4083
RF Combiner TREVA2 Minicircuits ZFSC-4-1 - E4084
RF Load 50W Weinschel F1426 BF0487 E3675 26-Oct-23
Signal Generator | Analog 3.2GHz Hewlett HP8648C 3443U00543 E3558 8-Oct-23
Packard
Signal Generator | Analog 1GHz Hewlett HP8648A 3430U00344 E3579 8-Oct-23
Packard
Signal Generator | Analog 4GHz Agilent E4422B GB40050320 E3788 8-Oct-23
Signal Generator | Digital 3GHz Agilent E4438C MY45093154 E4600 2-Feb-24
Signal Generator | Digital 3GHz Agilent E4438C MY49070242 E4657 2-Feb-24
Signal Generator | Digital 4GHz Agilent E4437B US39260389 E4764 19-Oct-23
Signal Generator | TREVA1 Analog Agilent E8663D MY50420224 E4908 18-Oct-24
3.2GHz
Signal Generator | Analog 12.75GHz Rohde & SMB100A 183236 E11369 | 24-Oct-23
Schwarz
Spectrum 13.2GHz Hewlett HP8562E 3821A00779 E3715 18-Oct-23
Analyser Packard
Spectrum 13.2GHz Agilent PSA E4445A MY42510072 E4139 18-Oct-24
Analyser
Spectrum 26.5GHz Agilent PXA N9030A MY49432161 E4907 18-Feb-23
Analyser
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Equipment Type | Information Manufacturer Model No Serial No# Tait ID Cal Due

Temp & Humidity Hobo U21-011 10134276 E4981 26-Jul-23

datalogger

TREVA 1 Teltest - 1 -

TREVA 2 Teltest - 2 -

Testware Conducted March 2018 - -
Emissions

Testware Frequency Vs April 2018 - -
Temperature

Testware Occupied TTEL_OCCBW - -
Bandwidth 2.00.01

Testware Radiated APRIL 2018 - -
Emissions

Testware Reverb Emissions TTEL_REVEMIS - -

2.00.03

Testware Sideband February 2017 - -
Spectrum

Testware S-Line Radiated TTEL_SLINERADEM | - -
Emissions 2.00.01

Testware TREVA TTEL_TREVA - -

2.00.00

Testware Spec An June 2019 - -

Correction Loader

* NOTE: Items without calibration dates are calibrated immediately before use, or set using calibrated
instruments.

FCC ID: CASTPHNOA Page 194 of 195 Report Revision: 1
IC : 737A-TPHNOA Issue Date: 23 January 2023




TELTEST Laboratories
Tait International Ltd
Report Number 4239 section C

ANNEX A — TEST SETUP DETAILS

Radiated Emissions Set Up
SIG
GEN CABLE
\]\* SPECTRUM
ANALYZER
—— CABLE
RF
DUMMY
LOAD EQUIPMENT /\/
UNDER
TEST
DC
Power
TURN
TABLE

All other testing is performed using the Teltest Radio EVAluation system (TREVA), which is configured

as shown below. The Spectrum Analyser is connected to the EUT via the attenuator network for
Conducted Emissions testing, and Occupied Bandwidth.

‘“TREVA” Test
Automation Digital Scope
PTT
Mod Analyser/ j|
Counter
Audio
Analyser
y
ower Sensor
Signal
Generator 1
EUT Attenuator [
—L Signal
Generator 2
Environmental
Chamber
Signal
Generator 3
|
|
Spectrum
Attenuator Agalyser
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